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How' to use this Parts List

The illustrations on this Parts List are drawn on the basis of FD-62G-01MR,
The items from No.1 to No.11 contain the standerd model.

The following items included No.12 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y% When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3020293) which you require so that we can deliver the correct Parts to you,
% When the Part No.is “0068011" , please place an order for the part by showing “0068011”
or “68011" .
Y When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



Installation v X7 1)L

SL-C HEEEHKRE—ITRYOSYFE—SR)
(MFS+SL—C1+MLS) Table Installation, Motor mounted on bottom of table(Clatch Motor).
SU-C-R BEMatHEE—42LREOSYFE—S)

(SU-C1+Motor and Table) |Table Installation, Motor mounted on top of table(Clatch Motor).

SU-S BHhEAHEE—2LEFEEH—FKRE—%)
(SU-S14S-S2) Table Installation, Motor mounted on top of table(Servo Motor).
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MISCELLANEOUS COVERS(1)
"

HIN—BEFR(T)

1

Ref.No Parts No. Description m 4 Amt. Req
1 3021523 Crank Chamber Cover VIV IEAN— 1
2 3020444 Crank Chamber Cover Gasket DS IEAN=/IyFY 1
3 004445 Screw(11/64-40 X 11) Exy 5
4 004192 Screw(M12-1.75 x 9) TSURY 2
5 0032421 O-ring(P10) ouxvy 2
6 0068011 Oil Sight Top Window I A IR 2
7 004352 Screw(9/64-40 X 11.3) kxy 10
8 3021524 Top Cover(Middle) EHIR—(h) 1
9 009853 Screw(11/64-40 X 6.5) XY 2

10 000340 Nut PAVAN 2
1 004358 Screw(9/64-40 X 5.6) IExy 4
12 0068013 Top Cover(Middle) Spring N PAC Co)VAN-S 1
13 000322 Nut PAVAN 2
14 0068014 Top Cover(Middle) Hinge EAR—FRYey 1
15 004184 Screw(9/64-40 X 6) b=z 7
16 3021525 Top Cover(Front) EAHIR—@ED 1
17 004196 Plug Screw(M12-1.75 x 7) TSR 1
18 3020445 Top Cover(Front) Gasket DA I VAR %7 1
19 009104 Screw(5/16-24 X 32) ERY 3
20 000472 Washer Tyy 3
21 2049401 Serial Number Plate BESL— 1
22 000726 Rivet AR 2
23 3020448 Machine Frame End Cover Gasket TV RANR=Ryxy 1
24 3021526 Machine Frame End Cover IV RANR— 1
25 3020442 Looper Lever Shaft Cover Gasket =R IN—8 /NN~y F > 1
26 3020441 Looper Lever Shaft Cover JL—IRLIX—BlH/8— 1
27 009142 Screw(9/64-40 x 7.1) xR 13
28 0032421 O-ring(P10) ouvy 1
29 005076 Drain Hole Screw(3/8-24 X 8) SHIRFERY 1
30 190036 Plug Screw(M14-1 x 4) TSIORY 2
31 004175 Screw(1/4-28 x 32.5) xRy 2
32 000474 Washer Ty 3
33 0068307 Crank Chamber Cover Qil Shield oV ERRYT 1
34 0093059 Oil Seal Plug 3 A 1
35 3020434 Sewing Head Oil Defender V—A TNy BB 1
36 0068003 Sewing Head Key V—A TNy RF— 2
37 007621 Screw(9/64-40 x 85) xRy 2
38 004174 Screw(1/4-28 x 20) kxy 1
39 000479 Pin F—IREY 1
40 3021530 Knife Driving Connection Oil Guard EXXOy RhZT 1

Ref. No. 41 to 58

See the following page.
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MISCELLANEOUS COVERS(1)
-

FIN—EBFHR(T)

1

Ref.No Parts No. Description m A Amt. Req
41 0068323 Knife Driving Connection Felt EXZROYRZ VN 1
42 3020457 Thread CarrierandHook DrivingRod QilGuard v+ U7 - Zwo0Ow KifgRT 1
43 001175 Screw(9/64-40 x 8) IRy 2
44 000187 Seal VARE S 2
45 000335 Nut FTvhk 2
46 3020455 Sewing Head Cover(Left) VA TNy R/~ 1
47 390207 ‘FD-62G” Emblem FD-62GIT> 7L I 1
48 5544886 Seal Plug Bl 1
49 0093864 Seal Plug B2 1
50 0068308 Oil Guide Wire AAINHARTAY 1
51 0068196 Frame Chip Guard Washer FyTH—-ROv v 1
52 0068191 Frame Chip Guard FyIH—R 1
53 0068193 Frame Chip Guard Spring Fv TH—=RNx 1
54 004188 Screw(M5-0.8 X 8.7) Exy 1
55 3020447 Sewing Head Cover Gasket V=AY RANR=RyFr ]
56 3020446 Sewing Head Cover(Front) V—A I~y RETHI/IN— 1
57 3020464 Needle Thrad Take-up Guard HARBUA—R 1
58 110013 Screw(M4-0.7 X 8) ExY 2
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MISCELLANEOUS COVERS(2)
L]

HIN—BER(2)

2

RefNo Parts No. Description m % Amt. Req
1 3020392 Sewing Cylinder B2 1
2 0068006 Sewing Cylinder Gasket SUERyFY 1
3 0068007 Sewing Cylinder AlignmentEccentricPin ~ EITF =Y EY 1
4 000478 Knock Pin JwoEY 1
5 004194 Plug Screw(3/8-24 x 5.4) TSTRIEA) 1
6 3020450 Sewing Cylinder Cover(Front) Gasket > UV &aiA/N—/XvEY 1
7 3021529 Sewing Cylinder Cover(Front) UV FRISIN— 1
8 004312 Screw(1/8-44 X 7.9) =) 4
9 0068032 Sewing Cylinder Oil Gauge JYETFAINT - 1

10 110136 Plug Screw(M22-15 x 5.7) TSRV 1
11 300061 Gasket v A 1
12 3020440 Sewing Cylinder Cover(Left) Gasket > Y& #EH/N—/yF> 1
13 3021531 Sewing Cylinder Cover(Left) YT ERIN— 1
14 007621 Screw(9/64-40 x 8.5) xRy 6
15 2129415 [2129420] Model Plate(Green) BITUR (%) 1
16 0068024 Sewing Cylinder Cover(Upper) Y EHIN— 1
17 3020449 Cylinder Cover(Upper) Gasket A=y FY 1
18 004134 Screw(1/8-44 X 6.5) xRy 8
19 0068027 Dust Defender(Upper) *=UERERT (L) 1
20 004218 Screw(3/32-56 X 1.6) xRy 1
21 0068094 Dust Defender(Lower) #EDBBRERT(T) 1
22 000480 Pin fIERX Y 2
23 0068227 Looper Cover Spring Support A3 R 1
24 007650 Screw(11/64-40 X b5) Exy 1
25 0068226 Looper Cover Spring AV VA A3 1
26 001203 Screw(9/64-40 x 4.5) Exy 1
27 0068225 Looper Cover L—IRAIR— 1
28 000486 Pin E>IEY 1
29 004190 Screw(9/64-40 X 15.8) ERY 1
30 3021060 Chain-off Cutting Knife FxAVhvH 1
31 3021061 Chain-off Cutting Knife Guard FrxAYAYIH—R 1
32 180025 Screw(M4-0.7 X 4.5) XY 1
33 007827 Screw(M4-0.7 X 6) Exy 1
34 0068265 Looper Thread Guide Wire HARTAY(F) 1
35 007405 Screw(8/64-40 x 10.3) IERY 1
36 3020453 Feed Drive Shaft Cover Gasket EY L= HN—y F 2
37 3020452 Feed Drive Shaft Cover =Y L/N—8A/— 2
38 009142 Screw(9/64-40 X 7.1) Exy 6

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

() TR 2 HE X DB IR (7 — P ilE . WHEESUT)Z BRI E K Vv,
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MISCELLANEOUS THREAD EYELETS
. —— -

REREfk

3

RefNo Parts No. Description m 4 Amt. Req
1 0068356 Thread Guide Plate RENR 1
2 004440 Screw(11/64-40 x 83) xRy 12
3 0068359 Thread Eyelet Bushing RERRET vV 4
4 0068358 Thread Eyelet REARE 4
5 0093538 Thread Pipe KRBT 2
6 0093528 Thread Pipe Stay B/ TET 2
7 000532 Washer Ty 2
8 004358 Screw(9/64-40 x 5.6) xRy 2
9 0068357 Thread Guide Plate Support REARIZTHE 2

10 001601 Screw(11/64-40 X 7) R 2

11 3020034 Thread Tension Support RATE 1

12 3020035 Thread Tension Support Bracket RAFHT TV b 2

13 004552 Screw(7/32-32 x 9.5) Exy 4
14

15 0068235 Tension Release Shaft Spring FREEAE/R 1

16 0068234 Tension Release Shaft SIE A 1

17 000485 Nut vk 6
18 0068273 Tension Spring Bushing RFFFH v R@YEX 6
19 0068244 Looper Thread Tension Spring W—IRRFFINX 1

20 0068243 Top Cover Thread Tension Spring g RFF/R 1

21 0068245 Needle Thread Tension Spring RPFF/X 4
22 0068413 Tension Release Pin Bushing REAEYTva 7
23 0031111 Thread Tension Disc HEIAFM 12
24 0068411 Thread Tension Disc Eyelet RAFERE 3
25 004206 Tension Post AT 6
26 0068412 Tension Release Pin REXEY 7
27 0068355 SP Device, C. Set SPEE () 1

28 0068350 Oil Cup Lid SPHIVIE 1

29 001107 Hinge Pin EryIEY 2
30 0068353 SP Felt SP7zx)Lb 4
31 0068403 SP Felt Stay SP7 xRS 1

32 310086 Oil Wick(Woollen Yarn){(200mm) SHS(ER) 1

33 0068349 SP Container SPy>y 1

34 0068351 SP Container Support SP % > ZEAR 1

35 007619 Screw(9/64-40 X 6.3) XY 2
36 0068259 Thread Take-up Eyelet Holder B U REAT A LRERILY 1

37 0068260 Thread Take-up Eyelet BV RAFHLRE 1

38 004180 Screw(1/8-44 X 4.8) Exy 1

39 0068258 Looper Thread Take-up Guide W—IRARBFHLREA 1

40 001222 Screw(1/8-44 X 4.8) xRy 4

Ref. No. 41 to 67

See the following page.
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MISCELLANEOUS THREAD EYELETS
-

REB R

RefNo Parts No. Description m A Amt. Req
41 0068256 Looper Thread Take-up Eyelet(Front) JL—/CRIBFHLRERD) 1
42 0068257 Looper Thread Take-up Eyelet(Rear) JL—/CREATHARER) 1
43 004245 Screw(11/128-56 X 3.2) Exry 4
44 0068255 Eyelet Supporting Plate A LB ELT R 1
45 0068262 Looper Thread Guard W—iSRA—R 1
46 0032339 Top Cover Thread Pipe D SEAC v 1
47 0068261 Looper Thread Guide Wire(Upper) HA RTA (k) 1
48 0068269 Needle Thread Strike-off PinHolder Bracket #+:#Z 7 /RKIL Bt & 1
49 0068270 Needle Thread Strike-off Pin HRZT 4
50 004197 Screw(1/8-44 X 2) +xy 4
51 0068324 Needle Thread Strike-off Pin Holder  #t%Z 7RIS 1
52 004187 Screw(3/32-56 X 6.2) jl= 87 2
53 0068242 Needle Thread Guide Wire FRBAHARTAY 1
54 0068267 Head Cover Thread Eyelet Ay RANR—FRE 1
55 009730 Screw(1/8-44 X 5.3) kExy 1
56 0068246 Needle Thread Eyelet Holder 7 L—AtRiERILY 1
57 007311 Screw(11/64-40 x 12.6) Exy 1
58 0068249 Needle Thread Eyelet 7 L—L#RiE 4
59 0068250 Stitch Unlocking Mounting Bracket — $H#E8/RXT7TZ7 v k 1
60 004191 Screw(11/128-56 x 2.5) =8 1
61 004134 Screw(1/8-44 x 6.5) by 1
62 0068251 Stitch Unlocking Spring IR = DA S 1
63 0068252 Stitch Unlocking Spring Holder SHRE/INRIRILEY 1
64 004321 Screw(1/8-44 X 6.4) Exy 1
65 003312 Screw(1/8-44 X 3.4) =87 1
66 001196 Screw(1/8-44 X 6) =) 1
67 005431 Screw(1/8-44 X 4.4) kxy 2
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MISCELLANEQOUS BUSHINGS
.~

Tv Y1 BE%

4

RefNo Parts No. Description m A Amt. Req
1 3020411 Adapter, C. Set 7575 (f8) 1
2 3020400 Adapter TSI 1
3 160003 Screw(M5-0.8 x 5) hxy . 2
4 3500054 Ball Bearing R—=IRFYUT 1
5 3020435 Bushing Housing TyyanNgIvyg 1
6 004202 Screw(3/16-32 X 11.5) ExY 3
7 0068047 Bushing Housing Gasket TYalN\NoIV TRy FY 1
8 3020417 Oil Seal FA2—=I 4
9 0068048 Crankshaft Bushing(Front) A A7 % Al N AR A (:1i)| 1

10 3020401 Main Shaft Bushing(Rear) ALy 7Ty a(ig) 1
11 0068050 Main Shaft Bushing(Front) XA v 7 N7y a () 1
12 310087 Oil Wick{Woollen Yarn}(320mm) HE(ER) 2
13 000463 Oil Wick(Laced Wire) S (E—I) 1
14 3020402 Knife Driving Lever Bushing(Rear) EXZLNR=T v a(ik) 1
15 3020403 Knife Driving Lever Bushing(Front) EXZALNR=T v (@) 1
16 0068139 Presser FootLifter Stop PlungerBushing R by 7 7S5 v3vTwvia 1
17 0068230 Looper Driving Lever Shaft Bushing  JL—/SL/S—87v 2 1
18 000390 Oil Wick(¢ 9 x 25mm) S 1
19 0068035 Seal Plug S 1
20 310017 Oil Wick(No.2 -300mm) SHE 1
21 004440 Screw(11/64-40 X 8.3) =% 1
22 3020097 Vinyl Tube ey | WAC v 1
23 0068131 Presser Bar Bushing BIgE7vya 1
24 3020014 Needle Bar Bushing(Upper) Lid HEITv ()& 1
25 000509 Gasket Ny F 1
26 3020013 Needle Bar Bushing(Upper) #ETya(l) 1
27 3020404 Needle Bar Bushing(Lower) HETv>a(F) 1
28 3020416 Qil Seal FALIT—=I 1
29 0068214 L.ooper Rocker Shaft Bushing(Front) JL—/XE7v & 2 (&) 1
30 3020405 Looper Rocker Shaft Bushing(Rear)  JL—/X&7 w2 21 (#) 1
31 3020418 Qil Seal A1 —Ib 2
32 3020406 Feed Bar Eccentric Pin Bushing RUBIFEVYEYTvya 1
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CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM ¥+ 7 hRUstistsg D
|

RefNo Parts No. Description m A Amt. Req
1 0068039 Main Shaft XA Vv T~ 1
2 0068033 O-ring(P12.5) ouyvy 1
3 0068253 Looper Thread Take-up IW—IRKBFHL 1
4 0068254 Top Cover Thread Take-up g RBFHL 1
5 008047 Screw(7/32-32 X 3.6) I8 4
6 003410 Positioning Screw(1/8-44 x 4) CIBERARY 2
7 0068043 Collar{12.7 x 25.4 X 8mm) 77— 2
8 003434 Screw(11/64-40 X 6) e S 4
9 0068493 Main Shaft Coupling, C. Set XA v 7 AUV HE) 1
10 300049 Washer Ty 3
11 004177 Screw(11/64-40 X 17) ERy 3
12 003642 Screw(1/4-28 X 8.5) RARY 2
13 003646 Screw(1/4-28 X 6.35) = 4
14 0068276 Pump Driving Gear R FERENF 7 1
15 004186 Screw(1/8-44 X 7.7) xRy 3
16 0068038 Crankshaft AT BV VN 1
17 0068146 Needle Bearing Z—RURFPUY 1
18 0068145 Thread CarrierandHook DrivingRod(Right) F+ U 7> - Zv 2 0Ov R(A) 1
19 0068147 Needle Bearing Retaining Plate N7 Y v TRFER 1
20 007619 Screw(9/64-40 x 3) ji= 2
21 3020087 Pulley 7—Y 1
22 004123 Screw(1/4-28 x 10) xRy 2
23 0068060 Needle Bar Lever Connecting Rod HEOY R 1
24 005070 Screw(3/16-32 x 14) Exy 2
25 0034406 Needle Bearing Z—RILRFPYT 1
26 0068059 Needle Ber Lever Connecting Rod Pin ##&E0Owv KEY 1
27 000203 QOil Wick(4 x 5 x 50mm) p Py 1
28 001170 Screw(9/64-40 X 12) xRy 2
29 3020431 Needle Bar Lever gHEL /R— 1
30 160009 Screw(M5-0.8 X 5) rExy 2
31 3160038 Retaining Ring AhwZFUy 1
32 3020433 Thrust Ring AZANYVY 1
33 0090321 Needle Bar Connecting Link #HEY Y 1
34 0090320 Needle Bar Connecting Link Pin HEY Iy 2
35 000278 Oil Wick(25 x 25 x 18mm) p:RY 2
36 004313 Screw(1/8-44 X b) =S 2
37 0068057 Needle Bar Connecting Bracket sHiEstax 1
38 004185 Screw(9/64-40 X 7.2) xRy 4
39 3020422 Needle Bar gHE 1
40 0068053 Needle Clamp(5.2) £t 1k X 1
47 === Needle(system:UY118GAS) &t 4
42 @ ————— Retainer(system:36211) Do+ 1
43 004170 Screw(3/32-56 X 2.5) 1= 5
44 0068490 Stitch Plate £ 1
45-1 0068491 Stitch Plate Tongue ST 1
45-2 3028003 StitchPlate Tongue(forwoollythread)(Extra) #H&M (T — U4 AE) (REEM) 1
46 004182 Screw(3/32-56 X 2.5) xRy 1
47 3020429 Needle Bar Lever, C. Set #HEEL /X—#0) 1
48 3020432 Collar(12.7 x 22 X 8) hZ— 1
49 003659 Screw(M5-0.8 X 5) kExy 2
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PRESSER FOOT MECHANISM
.

RIE

6

RefNo Parts No. Description m A Amt. Req
1 004167 Adjusting Screw(M12-1 X 19.15) EEE S 1
2 100030 Lock Nut Ay o7Fwvhk 1
3 0068132 Presser Spring BINR 1
4 3020024 Presser Bar Connecting Bracket T a4 1
5 004437 Screw(11/64-40 X 10) xRy 1
6 3020021 Presser Foot Adjusting Screw Brsv@mry 1
7 000039 Pin ey 1
8 3020023 Connecting Bracket Cushion Higgxovyay 1
9 3020020 Presser Bar Guide BIEHrR 1

10 100049 LLock Nut Oy o77+whk 1
11 3020022 Adjusting Nut BEF v ~ 1
12 160024 Screw(M6-1 x 8) kxy 1
13 0068130 Presser Bar BIE 1
14 3027092 Presser Foot, C. Set3 HI(fE3) 1
15 3027090 Presser Foot I 1
16 009853 Screw(11/64-40 X 6.5) Exry 1
17 0068127 Carrier/Hook Driving Segment FvrU7 - JvoEITXVE 1
18 0068128 Carrier/Hook Driving Lever Link FrUF - TJyvoLNR=U>o 2
19 0068129 Link Pin Doy 4
20 004172 Screw(3/32-56 X 3.4) Exy 4
21 0068126 Thread Hook Driving Lever BYRTv I LI~ 1
22 0068124 Top Cover Thread Hook BRIV 1
23 004353 Screw(9/64-40 X 7) Exy 1
24 0068125 Top Cover Thread Carrier Driving Lever BiURFYUPLINR— 1
25 0068123 Top Cover Thread Carrier URFYUT 1
26 004180 Screw(1/8-44 x 4.8) bxy 1
27 0068346 Presser Foot Attach Piece(Right) HIAA RiR(E) 1
28 0068347 Presser Foot Attach Piece(Left) I HA RIR(E) 1
29 004154 Screw(3/32-56 X 1.5) Exy 4
30 0068121 Lower Knife TXX 1
31 3027123 Lower Knife Clamp TXXGS>T 1
32 001227 Screw(1/8-44 x 3.8) =37 1
33 0068117 Yielding Section Spring BT /R 1
34 3027120 Yielding Section MR 1
35 004180 Screw(1/8-44 X 4.8) xRy 1
36 0068118 Presser Foot Spring Plate(A)(Left) TR/ (AN () 1
37 0068119 Presser Foot Spring Plate(A)(Right) TR/ CR(A) () 1
38 004173 Screw(3/32-56 X 2.4) xRy 2
39 0068120 Spring Plate Holder AIR/NRTILS 1
40 0068187 Chip Guard FyIH=R 1

Ref. No. 41 to 64

See the following page.
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PRESSER FOOT MECHANISM
e

RIHE

6

RefNo Parts No. Description m A Amt. Req
41 3027087 Chip Guard Spring Fw TH—RIZ 1
42 004166 Screw(1/8-44 x 3.2) kxry 1
43 0068135 Presser Foot Guide(Right) I HA R(E) 1
44 004176 Screw(M5-0.8 X 12) =% 1
45 0068136 Presser Foot Guide(Left) HIHA R(E) 1
46 005650 -Screw(M5-0.8 X 14) 1= 2
47 0068157 Presser Foot Spring Plate(B){Left) WIiR/NR(B) () 1
48 0068158 Presser Foot Spring Plate(B) (Right) HWIR/INR(BYA) 1
49 0068164 Lifter Lever Supplementary Plate BTigs L /\—#Ehik 1
50 004216 Screw(3/16-32 X 4) xry 5
51 0068162 Presser Bar Lifter Lever(Large) HITES L IN—(X) 1
52 005553 Screw(7/32-32 X 12) xRy 1
53 0068141 Stop Plunger Segment Pin TITAVNEY 1
54 160009 Screw(M5-0.8 X 5) Exry 1
55 0068140 Stop Plunger Segment ARy TTISoIvETAV 1
56 000363 Nut PADAN 1
57 0068138 Presser Foot Lifter Stop Plunger ANV TTISoTv 1
58 0068142 Presser Foot Lifter Lever Link(Long) #Ii#H5D V7 (R) 1
59 004358 Screw(9/64-40 X 5.6) TRy 2
60 0068154 Presser Foot Lifter Lever Link(Short) #Tig45 U > 7 (48) 1
61 0068163 Presser Bar Lifter Lever(Small) TR LIN—N) 1
62 003670 Screw(7/32-32 X 6.3) =) 1
63 0068144 Presser Bar Lifter Lever HIHY 1
64 310134 & Oil Wick(24mm) S 2
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UPPER KNIFE, CARRIER AND HOOK DRIVING MECHANISM
-~ -~ ]
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Ref.No Parts No. Description m A Amt. Req

1 0068968 Carrier/Hook Driving Rod(Left), C. Set ¥+ VU7 - Zv o0y R(E)(#) 1

2 0068148 Carrier Hook Driving Rod(Left) Fv U7 - JwvoOvy RE) 1

3 0068174 Rod Ball{Left) 0w RER(E) 1

4 001174 Screw(9/64-40 x 10.3) Exy 2

5 000471 Nut Fv bk 1

6 000347 Nut Fwvhk 2

7 0068150 Carrier Hook Sleeve Lever AY—=FLIR— 1

8 007609 Screw(8/64-40 X 9) Exy 1

9 3020425 Needle Thread Take-up #HRIEY RE 1
10 110003 Screw(M3.5-0.6 X 6) xR 1
11 110004 Screw(M3.5-0.6 X 8) xRy 2
12 3020426 Bracket gRigUs 1
13 3020430 Knife Driving Lever EXRLIR— 1
14 0068176 Steady Washer IRLiEX 1
15 3020061 Knife Driving Connection(Right), C. Set XX 0w R(H)(#H) 1
16 3020048 Knife Driving Connection(Right) EXZOv RE&E) 1
17 3020047 Knife Driving Connection Ball(Right) EXXOw REK(#) 1
18 120053 Screw(M3.5-06 X 14} XY 4
19 000356 Nut(Left-handed Screw) +v hMERY) 1
20 0068175 Knife Driving Connecting Rod EXZXOv NEREE 1
21 000355 Nut Fv bk 1
22 3020062 Knife Driving Connection(Left), C. Set EtXXOvw R(Z&)(#A) 1
23 3020049 Knife Driving Connection(Left) EXZAvy RE) 1
24 3020050 Rod Ball(Left) O RER(E) 1
25 3020407 Knife Holder Bracket, C. Set EXZRIT TSy #R) 1
26 3020410 Thread Carrier and Hook Sleeve Bushing  F+ U7 - Jv7RY~J7yya 1
27 3020409 Bushing Ring Ty y 1
28 3020436 Carrier/Hook Driving Sleeve FrUF - TvIRY—T 1
29 310113 Oil Wick SHS 1
30 3020414 Oil Seal FAI—=I 1
31 3020415 Oil Seal T —=)b 1
32 3020002 Knife Holder Guide Collar, C. Set EXZRIWTHA RS —FE) 1
33 0068348 Knife Holder Shank Support EARRNET v G 1
34 0068181 Knife Holder Spring EAXAZRILTIRNZ 1
35 0068182 Knife Holder Guide Collar EAZRNWNETHA RAS— 1
36 004185 Screw(9/64-40 X 7.2) IR 1
37 0068180 Knife Holder Shank EXRRNT vy 1
38 001175 Screw(9/64-40 x 8) xRy 2
39 004181 Screw(3/32-56 X 3.6) xRy 1
40 0068185 Knife Support EXZXTR— 1
41 004179 Screw(3/32-56 X 1.2) xRy 1
42 0068184 Upper Knife EAXAZR 1
43 0068183 Knife Holder EXARKRILG 1
44 004171 Screw(3/32-56 x 13) Exy 2
45 003635 Screw(1/4-40 x 6) IExy 1
46 3020067 & Knife Driving Connection, C. Set EXXOw REE) 1
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LOOPER DRIVING MECHANISM
- -
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RefNo Parts No. Description m A Amt. Req
1 0068197 Looper Driving Crank Pin W=RoZ>voy 1
2 004165 Screw(9/64-40 x 16.3) Exy 1
3 000477 Roll Pin for Main Shaft ey 1
4 3020040 Looper Lever Driving Rod, C. Set JL—XL /=0 R(R) 1
5 3020042 Looper Lever Driving Rod Ball JL—XL/X—0Ow RER 1
6 120053 Screw(M3.5-06 x 14) =87 2
7 3020041 Looper Lever Driving Rod JL—/XLX—0Ow R 1
8 000586 Washer WAV 1
9 000356 Nut(Left-handed Screw) T MERY) 2
10 0068202 Retaining Ring AbyFUVT 2
11 0068205 Looper Lever Driving Rod Pin =L =0y REY 1
12 001222 Screw(1/8-44 X 4.8) = 1
13 0068207 Collar(8.1 X 14 x 6.4mm) No— 2
14 009604 Screw(11/64-40 X 55) =% 2
15 0068204 Looper Lever Shaft JL—/RL XN — 1
16
17 004164 Screw(7/32-32 x 20) IERY 1
18 0068203 Looper Lever JL—ISL/X— 1
19 3020060 Looper Driving Connection Rod, C. Set JL—/XOw K (#8) 1
20 3020051 Looper Driving Connection(Upper) JL—/Ow R(E) 1
21 120053 Screw(M3.5-06 X 14) xRy 4
22 3020047 Looper Driving Connection Ball(Upper) JL—/XOw RER(E) 1
23 000470 Nut Fwvhk 1
24 0068175 Looper Driving Connecting Rod =0y REERE 1
25 000355 Nut Fwv hk 1
26 3020052 Looper Driving Connection(Lower) JL—/XO0v R(TF) 1
27 3020053 Looper Driving Connection Ball(Lower) JL—/X3 v REK(TF) 1
28 000306 Nut +Twvhk 1
29 0068069 Steady Fork RLIEX 1
30 110004 Screw(M3.5-0.6 x 8) kxy 1
31 0068213 Looper Rocker Shaft JL— X 1
32 0068222 Looper Rocker Shaft Sleeve IL—/KER Y —7 1
33 000548 Washer A 1
34 004352 Screw(9/64-40 x 11.3) kExy 1
35 0068223 Looper Rocker Shaft Sleeve Guide W—IRERAY—THAR 1
36 003473 Screw(3/16-32 X 7.9) IExy 1
37 0068224 Collar(8.53 x 16 x 8mm) HNo— 1
38 005550 Screw(11/64-40 x 13.5) xRy 1
39 0068216 Looper Holder JL—RE& 1
40 005040 Screw(11/64-40 X 85)- =S 1
41 000489 Packing AR % 1
42 004169 Adjusting Screw(9/64-40 x 8.2) FEIRY 1
43 0068217 Looper JL—IX 1
44 210007 Screw(1/4-24 x 20) xRy 1
45 0068218 Needle Guard(Front) =4 (710) 1
46 004284 Screw(29/256-48 x 3.2) xRy 2
47 004181 Screw(3/32-56 X 3.6) bxy 1
48 3020063 Looper Driving Connection(Upper),C.Set  JL—/XOw R E)(#H) 1
49 3020064 Looper Driving Connection(Lower),C.Set  JL—/8Ow R(T)(#8) 1
50 3020043 Spacer ANR—H 1
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FEED DRIVING MECHANISM
C
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RefNo Parts No. Description m 4 Amt. Req
1 3020056 Feed Lift Eccentric, C. Set =Y ETOv RER) 1
2 3020028 Feed Lift Connection(Upper) *=Y ETFOw R(E) 2
3 004447 Screw(11/64-40 X 16) =87 4
4 3020029 Feed Lift Eccentric Ball EY ETERIFEY 1
5 003638 Screw(11/64-40 X 4) Exry 4

6 000356 Nut(Lift-handed Screw) Fyv MEXRY) 2
7 0068066 Feed Lift Eccentric Connecting Rod 3% U T O w RiE#sE 1
8 000355 Nut Fwv bk 2
g 3020052 Feed Lift Connection(Lower) FYETFOY R(F) 1

10 120053 Screw(M3.5-06 x 14) IExXY 4

11 3020045 Feed Lift Connection Ball EULETOY RER 1

12 0068069 Steady Fork RLIEX 1

13 110004 Screw(M3.5-0.6 x 8) =7 1

14 310084 Oil Wick{Woollen Yarn)(70mm) SHR(EBSR) 2

15 000755 Pin Ty 2

16 3020058 Feed Drive Eccentric, C. Set EURIROY N FE) 1

17 3020033 Feed Drive Eccentric Ball EURBRIRT ¥ =Y 1

18 3020112 Feed Drive Eccentric Connecting Rod % U B0 v REf#E 1

19 3020049 Feed Drive Connection(Lower) EYURIEOY R(T) 1

20 3020046 Feed Drive Connection Ball EURIEOY RER 1

21 0068076 Steady Washer RLIEX 1

22 000474 Washer Ty 1

23 000306 Nut vk 1

24

25 0068345 Feed Drive Shaft »®ULJN—HEh 1

26 0068077 Feed Drive/Looper Avoid Lever = L/— 1

27 0068080 Feed Drive Shaft Bushing EULN—8Tyya 1

28 005047 Screw(3/16-32 x 9.5) TRy 1

29

30 0068219 Looper Avoid Connecting Rod, C. Set JL—/ et 0w K (#H) 1

31 004162 Screw(7/32-32 x 15) Ry 2

32 0068221 Looper Avoid Connecting Rod Bushing/L—/ B0y R Twv ¥ a 2

33 0068199 Needie Bearing 7Y 7(G B-65) 2

34 0068220 Looper Avoid Connecting Rod W=/ ay R 1

35 0068228 Looper Avoid Adjusting Nut FEF v b 1

36 3020027 Feed Lift Connection(Upper), C. Set  #Y ETOw K(LE)(#E) 1

37 3020057 Feed Lift Connection(Lower), C. Set  #U ETAw NT){E) 1

38 3020032 Feed Drive Eccentric(Upper), C. Set XY ai%Ow K(L) () 1

39 3020059 Feed Drive Eccentric(Lower), C. Set EYeIEOY R(T) () 1
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FEED DRIVING CONTROL MECHANISM
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Ref.No Parts No. Description m 4 Amt. Req
1 0068106 Feed Bar, C. Set x U & () 1
2 0068092 Main Feed Bar #BEUE 1
3 0068091 Differential Feed Bar gxEU A 1
4 0068093 Feed Bar Plate * ) &k 2
5 005004 Screw(11/64-40 X 18.5) ExY 4
6 009508 Screw(11/64-40 X 7.5) Exy 1
7 0068095 Differential Feed Dog(P=1.8mm) BE L 1
8 0068096 Main Feed Dog(P=1.8mm) ®mx) 1
9 004440 Screw(11/64-40 X 8.3) xRy 2
10 0068097 Needle Guard(Rear) 2T (18) 1
11 240009 Screw(1/8-44 X 4.8) Exy 1
12 3020423 Feed Bar Eccentric Pin RUEITHFEVEY 1
13 003434 Screw(11/64-40 X 6) rExy 1
14 3020424 O-ring(P8) ovuxysor 1
15
16 0068090 Feed Bar Slide Block Ak 1
17 0068083 Feed Rocker Link Bushing EUAv AUV I Tyva 3
18 004178 Screw(7/32-32 X 11.5) 8% 2
19 0068088 Main Feed Bar Driving Link BEVUVY 1
20 0068084 Feed Rocker Link Pin xuyavAauroEy 2
21 0068086 Differential Feed Bar Driving Link IRV YUYy 1
22 004163 Screw(7/32-32 x 5) xRy 1
23 0068085 Feed Rocker EUOwvAh 1
24 0068087 Differential Feed Bar Driving Link Slider  §IXU UV I RS04 1
25 004161 Screw(7/32-32 X 12) Exy 1
26 0068099 Differential Feed Adjusting Link ARXYREL /AU >y 1
27 004160 Screw(11/64-40 x 10.6} Xy 1
28 0068098 Differential Feed Adjusting lever B SREIL /N — 1
29 0068079 O-ring(P9) ovuvy 1
30 0068078 Feed Rocker Shaft =D Ow 1
31 003473 Screw(3/16-32 X 7.9) Exy 2
32 0068080 Feed Rocker Shaft Bushing R¥UOvAh#7Tya 1
33 0068082 Feed Rocker Link #EUOvAU>T 1
34 004551 Screw(7/32-32 X 13) =237 1
35 0068107 Feed Adjusting Nut EUSESS Y & 1
36 0068101 DifferentialFeedAdjustingLever(Middie) g%t SR L /A— 1
37 0020472 O-ring(P6) ovyy 1
38 3020451 Differential Feed Adjusting Dial Gasket gV g5 1 VIL/Sy > 1
39 0068103 Differential Feed Adjusting Dial AUV SREY 1 VL 1
40 007621 Screw(9/64-40 X 8.5) xy 4
41 000475 Spacer(Fiber) AR—HT 714 N) 1
42 000487 Wave Washer BETv v 1
43 0068105 Differential Feed Operating Lever A U gL N— 1
44 004168 Screw(M3-0.5 x 2.8) =89 2
45 000488 Nut Tk 2
46 007616 Screw(1/8-44 x 4.2) =8 1
47 004138 Screw(1/8-44 x 5) Ji=37 1
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RefNo Parts No. Description m A Amt. Req
1 0068303 Crank Chamber Oil Gauge Unit VIV IEAAINT =T HE) 1
2 0068304 Oil Height Indicator THERRE 1
3 3020090 Oil Reciver(Rear) AAILE D ($8) 1
4 310111 Oil Wick(No.3-280mm) SHS 1
5 0068079 O-ring(P9) ovvso 1
6 3020480 [0068483] Pump,C. Set Ry 7 (#2) 1
7 0068290 Pump Housing Cover(Rear) Unit R TNOIVTHN—E)EE) 1
8 007605 Screw(9/64-40 x 9.5) bxy 6
9 0068294 In-take Filter WA 1LY 1

10 3020481 [0068482] Pump, C. Set R 7 (#8) 1
11 3020482 [0068480] Pump Housing, C. Set A IR ) 1
12 0068281 Pump Gear Shaft(Short) R TIEF2 v 7 MEE) 2
13 3020484 [0068280] Pump Gear Shaft(Long) R TIFFv 7 ME) 1
14 0068481 Oil Pump Gear Ry TH£7 4
15 3020483 [0068277] Pump Driven Gear Ry THEEF 7 1
16 007650 Screw(11/64-40 X 5) I8 2
17 3020418 & Qil Seal F1I—=)b 1
18

19 004249 Screw(9/64-40 X 3} TRy 2
20 009150 Screw(11/64-40 X 11) xRy 2
21 0068282 Pump Housing Cover(Front) Unit R TNTGIVTHNR—ENER) 1
22 004198 Screw(M10-1.5 X 6) kxy 1
23 0068298 Thread Take-up Oil Defender Unit KRBT 51 LR 1
24 004353 Screw(9/64-40 X 7) Exry 2
25 000550 Seal Iy F v 1
26 000532 Washer Ty 1
27 0068287 Oil Reciver(Front) AAILE > 7 (FD) 1
28 310085 Oil Wick(Woollen Yarn)(30mm) SHS(ER) 3
29 0068344 Rubber Bushing ThTvva 1
30 0068343 QOil Filter Screen Rubber Seal MFTRIEHE/ Yy F 1
31 0068342 Oil Filter Screen SHZ T EBE 1
32 3020443 Oil Reservoir Gasket iR A E S 1
33 3020454 Oil Reservoir bk don 1
34 005650 Screw(M5-0.8 X 14) xRy 6
35 0032421 O-ring(P10) oyxyy 1
36 005076 Drain Hole Screw(3/8-24 x 8) HRERY 1
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RefNo Parts No. Description m A Amt. Req
1 3027127 Presser Foot, C. Set3 HIFE3I) 1
2 3027090 Presser Foot #x 1
3 009853 Screw(11/64-40 X 6.5) jl= ) 1
4 0068127 Carrier/Hook Driving Segment FrUT - Ty oETAVE 1
5 0068128 Carrier/Hook Driving Lever Link FeUrP - JyoLnR=Uvos 2
6 0068129 Link Pin oy 4
7 004172 Screw(3/32-56 x 3.4) Ry 4
8 0068126 Thread Hook Driving Lever BV ART7 Yy LI~ 1
9 0068124 Top Cover Thread Hook HURTv Y 1

10 004185 Screw(9/64-40 X 7.2) [I2=$7 1
11 0068125 TopCoverThread Carrier DrivingLever &l RFv U 7P L /\— 1
12 0068123 Top Cover Thread Carrier HURFYUTF 1
13 004180 Screw(1/8-44 X 4.8) Exy 1
14 0068346 Presser Foot Attach Piece(Right) T HA RIRE) 1
15 3027079 Presser Foot Attach Piece(Left) BIHA FIR(E) 1
16 004154 Screw(3/32-56 X 1.5) Exy 4
17 0068121 Lower Knife TXXR 1
18 3027123 Lower Knife Clamp TAXROZvT 1
19 001227 Screw(1/8-44 X 3.8) Exy 1
20 0068117 Yielding Section Spring INRT/RR 1
21 3027120 Yielding Section NET 1
22 004180 Screw(1/8-44 X 4.8) ExY 1
23 0068118 Presser Foot Spring Plate(Left) HIR/NER(E) 1
24 0068119 Presser Foot Spring Plate(Right) HIARI/INR(R) 1
25 004173 Screw(3/32-56 x 2.4) Exy 1
26 0068120 Spring Plate Holder HITHR/NRRILSY 1
27 3020093 Chip Guard Plate FyvTH—RIR 1
28 210031 Screw(3/32-56 x 4.2) jl= 87 1
29 3020092 Chip Guard FyvIH=R 1
30 3027087 Chip Guard Spring FvTH—RNRXR 1
31 004166 Screw(1/8-44 X 3.2) Exy 1
32 0068157 Presser Foot Spring Plate(Left) MITRINR(E) 1
33 0068158 Presser Foot Spring Plate(Right) BRI/ () 1
34 3021096 Presser Foot Guide(Left) BIAr R(E) 1
35 3027098 Presser Foot, C. Set3 T (#E 3) 1
36 3027096 Presser Foot BT 1
37 0068347 Presser Foot Attach Piece(Left) BILAA RIR(E) 1
38 0068157 Presser Foot Spring Plate(Left) HITARINER(E) 1
39 0068448 Presser Foot Spring Plate(Right) WITR/INKR(A) 1
40 0068187 Chip Guard FyIH—-R 1
4] 0068443 Stitch Plate iR 1
42 0068444 Stitch Plate Tongue #HRM 1
43 0068441 Differential Feed Dog AU 1
44 0068448 Presser Foot Spring Plate(Right) BIR/INR(R) 1
. 45 310134 & Oil Wick{(24mm) SHS 2
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RefNo Parts No. Description m A Amt. Req
1 0068553 Needle Clamp(6.0mm) FH1E X 1
2 000393 Pin (] 5
3 0068559 Stitch Plate #HiR 1
4-1 0068560 Stitch Plate Tongue BRI 1
4-2 3028004 Stitch Plate Tongue(EXTRA) iR M GRESRR) 1
5
6
7 3027095 Presser Foot, C. Set3( 01MS) HI(HE3I) 1
8 3027093 Presser Foot #Hr 1
9 009853 Screw(11/64-40 X 6.5) =% 1

10 0068127 Carrier/Hook Driving Segment FeUF - TVIERTAVE 1

11 0068128 Carrier/Hook Driving Lever Link FrUr - TyvoLNR=DVs 2
12 0068129 Link Pin D>yoEy 4
13 004172 Screw(3/32-56 X 3.4) ERY 4
14 0068126 Thread Hook Driving Lever BRIV LIIN— 1

15 0068124 Ornamental Thread Hook BRIy Y 1

16 004353 Screw(9/64-40 X 7) Exy 1

17 0068125 Ornamental ThreadCarrierDrivingLever &l &F+ U7 L /\— 1

18 0068558 Ornamental Thread Carrier fURFrUT 1

19 004180 Screw(1/8-44 X 4.8) ) 2
20 0068346 Presser Foot Attach Piece(Right) BI A1 RIRE) 1

21 0068347 Presser Foot Attach Piece(Left)(OTMS) T+ NiR(EL) 1

22 004154 Screw(3/32-56 x 1.5) Exy 4
23 0088121 Lower Knife TAR 1

24 3027123 Lower Knife Clamp TAROZVT 1

25 001227 Screw(1/8-44 x 3.8) Exy 1

26 0068117 Yielding Section Spring BT /R 1

27 3027120 Yielding Section BT 1
28 0068561 Presser Foot Spring Plate(Left) HITHR/NR(E) 1
29 0068562 Presser Foot Spring Plate(Right) BIiR/\R(A) 1
30 004173 Screw(3/32-56 x 2.4) xRy 2
31 0068120 Spring Plate Holder BIR/NARRILE 1
32 0068187 Chip Guard(O1MS) FyIH—R 1
33 3027087 Chip Guard Spring FYTH—RIAFVY 1
34 004166 Screw(1/8-44 x 3.2) kxy 1
35 3020015 Carrier/Hook Driving Rod(Left), C. Set £+ U7 - Zvo0Ov R(E)(#E) 1
36 0068148 Carrier/Hook Driving Rod(Left) FrUr - ZvoOv R(E) 1
37 001174 Screw(9/64-40 x 10.3) xRy 2
38 0068551 Rod Ball(Left) Ay RER(E) 1
39 0068552 Carrier/Hook Sleeve Lever FeUFP - TYIAY~TLII— 1
40 000347 Nut Fvhk 1
41 3027187 Presser Foot, C. Set3(01MS-12) I (fH3) 1
42 3027079 PresserFootAttachPiece(Left)(01MS-12) HI A1 RIR(E) 1
43 3021095 Chip Guard(01MS-12) FvTH—R 1
44 3020093 Chip Guard Plate Fv TH— R 1
45 210031 Screw(3/32-56 x 4.2) kExy 1
46 3021096 Presser Foot Guide(Left) BIAH1 R(E) 1
47 0068561 Presser Foot Spring Plate(Left) HITR/SR(E) 1
48 0068562 Presser Foot Spring Plate(Right) HTIR/NR(B) 1
49 1310134 & Oil Wick(24mm}) SHS 2

FD-62G



14

FD-62G-03MR, 03MS(1)

FD-62G



FD-62G-03MR, 03MS EXCLUSIVE PARTS(1)
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Ref.No Parts No. Description m & Amt. Req
1 3020467 Tape Reel Support F—7YU—LERfIE 1
2 007405 Screw(9/64-40 x 10.3) IExY 2
3 000568 Rubber Cushion Jhovyay 2
4 0068428 Tape Reel Shaft FT—7U~)LE 1
5 000145 Nut Fvhk 1
6 0011168 Tape Reel T—7U=) 2
7 0068432 Tape Reel Spring T—TU=NWATIU>T 1
8 0032719 Collar(10 x 16 x 6mm) Ho— 1
9 006434 Screw(9/64-40 X 7.9) IExy 1

10 3020466 Tape Guide F—7HAR 1
11 110012 Screw(M4-0.7 X 5) Ry 1
12 0068426 Frame Chip Guard JL—LFvTHA-—FK 1
13 0068431 Folder ER 1
14 001203 Screw(9/64-40 X 4.5) ExyY 2
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Ref.No Parts No. Description m A Amt. Req
1 3027102 Presser Foot, C. Set3 HIT(E3I) 1
2 - 3027100 Presser Foot, C. Set]1 BT (AT 1
3 009853 Screw(11/64-40 X 6.5) Exy 1
4 0068346 Presser Foot Attach Piece(Right) I A4 RIREB) 1
5 0068347 Presser Foot Attach Piece(Left) BT HA RIR(E) 1
6 004154 Screw(3/32-56 X 1.5) =7 4
7 0068121 Lower Knife TAX 1
8 3027123 Lower Knife Clamp TAXROZVT 1
9 001227 Screw(1/8-44 x 3.8) xRy 1

10 0068117 Yielding Section Spring INBINR 1
11 3027120 Yielding Section IMRT 1
12 004180 Screw(1/8-44 X 4.8) Exy 1
13 0068423 Presser Foot Spring Plate(D)(Left) IR/ (D)(E) 1
14 0068424 Presser Foot Spring Plate(D){Right) HIR/NRD)AR) 1
15 004173 Screw(3/32-56 X 2.4) kxy 2
16 0068120 Spring Plate Holder HIRNRTILY 1
17 0068425 Chip Guard FyvTH—K 1
18 3027087 Chip Guard Spring FyIH-RIATY T 1
19 004166 Screw(1/8-44 X 3.2) ExY 1
20 0068553 Needle Clamp(6.0) g1k X 1
21 000393 Pin vy 5
22 0068559 Stitch Plate #iR 1
23 0068560 Stitch Plate Tongue &R M 1
24 3020015 ‘Carrier/Hook Driving Rod(Left), C. Set ¥ U7 - Zv o0y R(E)(#HE) 1
25 0068148 Carrier/Hook Driving Rod(Left) FrUF - ZyvoOv R(E) 1
26 001174 Screw(9/64-40 x 10.3) ji= 2
27 0068551 Rod Ball(Left) Ow RBR(E) 1
28 0068552 Carrier/Hook Sleeve Lever FrUF - TYIRI=TLIR=~ ]
29 000347 Nut pab A 1
30 3027106 Presser Foot, C. Set3 HI(H#E3) 1
31 3027104 Presser Foot, C. Setl HTHET) 1
32 3027023 Presser Foot Spring Plate(Left) HIIR/VR(E) 1
33 3027024 Presser Foot Spring Plate(Right) WTIR/INER(AB) 1
34 0068423 Presser Foot Spring Plate(D)(Left) WIR/AR(D)(E) 1
35 0068424 Presser Foot Spring Plate(D)(Right) HIiR/NR(D)(EH) 1
36 3027023 Presser Foot Spring Plate(Left) TR/ K () 1
37 3027024 Presser Foot Spring Plate(Right) WITIR/NR(EH) 1
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Ref.No Parts No. Description m A Amt. Req
1 3021023 Knife Holder Guide Collar, C. Set EXZARILE A RAZ~({#) 1
2 3021021 Knife Holder Shank Support EXZRRNE Vv o8 1
3 0068181 Knife Holder Spring EAXARRIWLETINR 1
4 3021022 Knife Holder Guide Collar EARFRILEHA RHZ— 1
5 004185 Screw(9/64-40 X 7.2) ExY 1
6 0068180 Knife Holder Shank EXRRNE D>y 1
7 3020471 Sewing Head Cover(Front) —A TNy RETA/— 1
8 3021026 Frame Chip Guard Bracket ZL—LFyTH— REGHE 1
g 001175 Screw(9/64-40 X 8) xRy 2

10 000322 Nut Fv bk 2
11 3021025 Frame Chip Guard Support JL—LFvIH-RZT 1
12 3021024 Frame Chip Guard ZL—LFvFH—NR 1
13 001203 Screw(9/64-40 x 4.5) I =87 2
14-1 3021120 Lap Former(Note 1) Sy 77—~ (GET) 1
14-2 3021087 Lap Former(EXTRA)(Note 2) v 74— (EEER)(E2) 1
15 3021033 Lap Former Slide Block SwITITA—NE 1
16 004172 Screw(3/32-56 X 34) =3 1
17 001228 Screw(3/32-56 X 3.2) i3 1
18 0068471 Lap Former Slide Block Spring Sy T A—NEBIXR 1
19 004182 Screw(3/32-56 X 2.5) Ry 1
20 0068473 Lap Former Guide Plate(Right) Sy I T A= HA RIREA) 1
21 0068472 Lap Former Guide Plate(Left) ST 74— HA RIR(E) 1
22 0068463 Sewing Cylinder Cover(Upper) DY E EHIN— 1
23 004134 Screw(1/8-44 X 6.5) Exy 8
24 004218 Screw(3/32-56 x 1.6) 1Exy 1
25 3020473 Knife Driving Lever EXRLIR— 1

Note 1 : The width of the end : 5.0mm

(E1) FediaDiE : 5.0mm

Note 2 : The width of the end : 4.2mm

(F2) e ol : 4.2mm
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RefNo Parts No. Description m & Amt. Req
1 3027052 Presser Foot, C. Set3 AT (%2 3) 1
2 3027054 Presser Foot, C. Set] FT(HET) 1
3 009853 Screw(11/64-40 X 6.5) xy 1
4 0068127 Carrier/Hook Driving Segment FrDF - TvoEITAVE 1
5 0068128 Carrier/Hook Driving Lever Link *FvUy - JvoLNR=U>y 2
6 0068129 Link Pin Doy 4
7 004172 Screw(3/32-56 x 3.4) xRy 4
8 0068126 Thread Hook Driving Lever BRI I LN~ 1
9 0068124 Ornamental Thread Hook fURT v 1

10 004353 Screw(9/64-40 X 7.2) 1287 1
11 0068125 Ornamental Thread Carrier Driving Lever &Y %¥+ U 7L /\— 1
12 0068123 Ornamental Thread Carrier fURFFUT 1
13 004180 Screw(1/8-44 x 4.8) IExy 2
14 0068346 Presser Foot Attach Piece(Right) I HA RRE) 1
15 0068347 Presser Foot Attach Piece(Left) BIAA FIRE) 1
16 004154 Screw(3/32-56 x 1.5) 12287 4
17 0068121 Lower Knife TXX 1
18 3027062 Lower Knife Clamp TXROSVT 1
19 001222 Screw(1/8-44 X 3.8) Exy 1
20 0068117 Yielding Section Spring AR ITRE 1
21 3027010 Yielding Section IRT 1
22 3027058 Cloth Guide Plate wHHAR 1
23 004182 Screw(3/32-56 x 2) jI2=87) 2
24-1 3027056 Presser Foot Spring Plate(Left) HIIR/NR(E) 1
24-2 3027039 PresserFootSpringPlate(Left) (Short(EXTRA) # T#k/\R () (38) (151 5m) 1
25-1 3027057 Presser Foot Spring Plate(Right) BIR/N\R(A) 1
25-2 3027040 PresserFootSpringPlate(Right) (Short) (EXTRA) 3 T/ % () (&) (5E &) 1
26 004173 Screw(3/32-56 x 2.4) IExy 2
27 0068120 Spring Plate Holder BIR/NRRILY 1
28 3027009 Chip Guard FyIH-R 1
29 3027087 Chip Guard Spring FyITH—RAZTIT 1
30 004166 Screw(1/8-44 x 3.2) rxy 1
31 3029014 Main Feed Dog(P=2.Tmm) #®ax) 1
32 3029018 Differential Feed Dog(P=2.1mm) [EiBED, ]
33 3028013 Stitch Plate(Difference : 1.0mm) HR (B2 2 1.0mm) 1
34 0068491 Stitch Plate Tongue FH T 1
35 3027056 Presser Foot Spring Plate(Left) IR/ (E) 1
36 3027057 Presser Foot Spring Plate(Right) B IR/NR(E) 1
37 310134 & Oil Wick(24mm) SEHE 2
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Ref.No Parts No. Description m A Amt. Req
1 0068553 Needle Clamp(6.0} gtk X 1
2 000393 Pin v 5
3 3021096 Presser Foot Guide(Left) BILAA R(E) 1
4 3020015 Carrier/Hook Driving Rod(Left), C. Set v U7 - Zvo0Ow R(E)HE) 1
5 0068148 Carrier/Hook Driving Rod(Left) FyUF - ZwoOv R(E) 1
6 001174 Screw({9/64-40 x 10.3) xRy 2
7 0068551 Rod Ball(Left) B RER(E) 1
8 0068552 Carrier/Hook Sleeve Lever FrUFP - TYZRY—TLIIK— 1
9 000347 Nut Fw bk 1

10 3021083 Knife Support EAZXHYR—F 1
11 3027109 Presser Foot, C. Set3 HI(HE3) 1
12 3027107 Presser Foot T 1
13 009853 Screw(11/64-40 X 6.5) ExRY 1
14 0068127 Carrier/Hook Driving Segment FrUY - Ty oETAVH 1
15 0068128 Carrier/Hook Driving Lever Link )P - TvoLIR=Uro 2
16 0068129 Link Pin DyoEy 4
17 004172 Screw(3/32-56 x 3.4) kExy 5
18 0068126 Thread Hook Driving Lever BRI v I LIR— 1
19 3021092 Top Cover Thread Hook BURTv Y 1
20 004353 Screw(9/64-40 X 7) xRy 1
21 0068125 Carrier Driving Lever B RFYUTPLIN— 1
22 0068558 Top Cover Thread Carrier U REYUT 1
23 004180 Screw(1/8-44 x 4.8) IExy 2
24 0068346 Presser Foot Attach Piece(Right) HIHA RRE) 1
25 3027079 Presser Foot Attach Piece(Left) I H RIR(E) 1
26 004154 Screw(3/32-56 X 1.5) IRy 4
27 0068121 Lower Knife TAXR 1
28 3027124 Lower Knife Clamp TAROZVT 1
29 001227 Screw(1/8-44 x 3.8) =87 1
30 0068117 Yielding Section Spring AT /RR 1
31 3027122 Yielding Section INRT 1
32 3027128 Presser Foot Spring Plate(Left) HITHR/R(E) ]
33 3027129 Presser Foot Spring Plate(Right) HIR/INER(B) 1
34 004173 Screw(3/32-56 x 2.4) xRy 1
35 0068120 Spring Plate Holder HIR/NRIRNS 1
36 3020093 Chip Guard Plate Fv TH—RiR 1
37 210031 Screw(3/32-56 x 4.2) xRy 1
38 3020092 Chip Guard FyTH—R 1
39 3027087 Chip Guard Spring FyvITH—RNRER 1
40 004166 Screw(1/8-44 x 3.2) xRy 1

Ref. No. 41 to 65

See the following page.

FD-62G



18

FD-62G-07MS, 07MS-1

FD-62G-07MS-1

EXTRA PARTS

ACCESSORY PARTS

FD-62G



FD-62G-07MS, 07MS-1 EXCLUSIVE PARTS
L

Y7 ETIVERERMG

18

RefNo Parts No. Description m A Amt. Req
41 3028012 Stitch Plate £k 1
42-1 0068560 Stitch Plate Tongue #AR TV 1
42-2 3028004 Stitch Plate Tongue(EXTRA) FRMREER) 1
43 004182 Screw(3/32-56 X 2) =87 2
44 3029015 Differential Feed Dog By 1
45 3029016 Main Feed Dog Bxl 1
46 3021097 Presser Bar W 1
47 3021091 Lap Former AN il 1
48 001228 Screw(3/32-56 x 3.2) R 1
49 0068470 Lap Former Slide Block PAAVE R 1
50 0068471 Lap Former Slide Block Spring Sy T TA—NEINX 1
51 0068472 Lap Former Guide Plate(Left) v T T A= HA RIR(E) 1
52 0068473 LLap Former Guide Plate(Right) Sy 77 A=A RIRE) 1
53 004134 Screw(1/8-44 X 6.5) xRy 8
54 0068463 Sewing Cylinder Cover(Upper) DUV EFT ERIN— 1
55 004218 Screw(3/32-56 X 1.6) xRy 1
56 3020477 Sewing Cylinder YUV 1
57 3021090 Stitch Plate Stay iRz T 1
58 007627 Screw(M4-0.7 X 6) jI$7) 2
59 3021094 Sewing Cylinder Cover(Front) YV FHIHN— 1
60 3029305 Looper L= 1
61 3028017 Stitch Plate #HR 1
62 3029017 Main Feed Dog(P=1.8mm) #®xy 1
63 3027128 Presser Foot Spring Plate(Left)(Long) #MIik/\x(E)(R) 1
64 3027129 Presser Foot Spring Plate(Right)(Long) ## Tik/\R (B)(R) 1
65 310134 & Oil Wick(24mm) SHS 2
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Ref.No Parts No. Description m % Amt. Req
1 3027140 Presser Foot, C. Set3 BIHE3I) 1
2 3027110 Presser Foot T 1
3 009853 Screw(11/64-40 X 6.5) Exy 1
4 0068127 Carrier/Hook Driving Segment FPUF - Ty oEITXAVE 1
5 0068128 Carrier/Hook Driving Lever Link Fy D7 - TJvoLNR=U>o 2
6 0068129 Link Pin Doy 4
7 004172 Screw(3/32-56 x 34} Exy 4
8 0068126 Thread Hook Driving Lever BiUART7y o L/I— 1
9 0068124 Ornamental Thread Hook HiURTvo 1
10 004353 Screw(9/64-40 X 7) xRy 1
11 0068125 Ornamental Thread Carrier DrivinglLever &l %F+ YU 7L /- 1
12 0068123 Ornamental Thread Carrier BURFrUF 1
13 004180 Screw(1/8-44 X 4.8) xR 2
14 0068346 Presser Foot Attach Piece(Right) I RIR(A) 1
15 0068347 Presser Foot Attach Piece(Left) I HA MR(E) 1
16 004154 Screw(3/32-56 x 1.5) Exy 4
17 0068121 Lower Knife TAX 1
18 3027124 Lower Knife Clamp TXRISVT 1
19 001227 Screw(1/8-44 X 3.8) ExRY 1
20 0068117 Yielding Section Spring INBTRR 1
21 3027146 Yielding Section MRT 1
22 3027147 Cloth Guide Plate wHAR 1
23 004182 Screw(3/32-56 x 2.5) xR 2
24 3027144 Presser Foot Spring Plate(Left) - B ITHR/NR(E) 1
25 3027145 Presser Foot Spring Plate(Right) HIR/NR(A) 1
26 004173 Screw(3/32-56 x 2.4) 8% 2
27 0068120 - Spring Plate Holder HITR/NRRILS 1
28 0068187 Chip Guard FyvTH-R 1
29 0068189 Chip Guard Spring FvFTH—RNRx 1
30 004166 Screw(1/8-44 x 3.2) IExy 1
31 3021120 Lap Former v T TA—YN 1
32 004172 Screw(3/32-56 x 34) Exy 1
33 001228 Screw(3/32-56 x 3.2) xRy 1
34 0068470 Lap Former Slide Block PP E RS- 1
35 0068471 Lap Former Slide Block Spring 29T T7A—NEINER 1
36 0068472 Lap Former Guide Plate(Left) ST T A—<HA RIR(E) 1
37 0068473 Lap Former Guide Plate(Right) YT T A= A1 RIRE) 1
38 004134 Screw(1/8-44 X 6.5) bRy 8
39 0068463 Sewing Cylinder Cover(Upper) YV EEHIR— 1
40 004218 Screw(3/32-56 x 1.6) XY 1
41 3029019 Main Feed Dog #ixY 1
42 3028015 Stitch Plate #HiR 1
43 3027074 Presser Foot Spring Plate(Left) TR/ R () 1
44 3027075 PresserFootSpring Plate(Right) HITR/NZ(HF) ]
45 310134 & Oil Wick(24mm) HS 2
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RefNo Parts No. Description m A Amt. Req
1 3027188 Presser Foot, C. Set3 T (#H3) 1
2 3027110 Presser Foot i 1
3 009853 Screw(11/64-40 X 6.5) =87 1
4 0068127 Carrier/Hook Driving Segment FpUFP - TvoERITAVE 1
5 0068128 Carrier/Hook Driving Lever Link v Uy - JyvoLNR=UVy 2
6 0068129 Link Pin UyoEy 4
7 004172 Screw(3/32-56 x 34) ExyY 4
8 0068126 Thread Hook Driving Lever HiURTZv o LI~ 1
9 0068124 Ornamental Thread Hook BRI v 1

10 004353 Screw(9/64-40 x 7) kxry 1
11 0068125 Ornamental Thread Carrier DrivingLever &' r¥+ U F L /\— 1
12 0068123 Ornamental Thread Carrier BURFYUT 1
13 004180 Screw(1/8-44 x 4.8) =S 2
14 0068346 Presser Foot Attach Piece(Right) T HA RiR(A) 1
15 3027079 Presser Foot Attach Piece(Left) T HA RR(E) 1
16 004154 Screw(3/32-56 X 1.5) Exy 4
17- 0068121 Lower Knife TAXR 1
18 3027124 Lower Knife Clamp TARGSVT 1
19 001227 Screw(1/8-44 x 3.8) kxy 1
20 0068117 Yielding Section Spring INRI/CR 1
21 3027146 Yielding Section T 1
22 3027147 Cloth Guide Plate HAHIR 1
23 004182 Screw(3/32-56 X 2.5) Ry 2
24 0068464 Presser Foot Spring Plate(Left) TR/ VR () 1
25 0068465 Presser Foot Spring Plate(Right) TR/ CR(E) 1
26 004173 Screw(3/32-56 X 2.4) = 2
27 0068120 Spring Plate Holder C BIRARKRILS 1
28 3020093 Chip Guard Plate Fv TH—RIR 1
29 210031 Screw(3/32-56 X 4.2) Exry 1
30 3020092 Chip Guard FwIH—R 1
31 3027087 Chip Guard Spring FuTH—RNR% 1
32 004166 Screw(1/8-44 X 3.2) xRy 1
33 3021096 Presser Foot Guide(Left) I HA R(E) 1
34 3021120 Lap Former Sv7TI7A—X 1
35 004172 Screw(3/32-56 X 34) kxry 1
36 001228 Screw(3/32-56 X 3.2) Ry 1
37 0068470 Lap Former Slide Block Sy IT7A—NEHE 1
38 0068471 Lap Former Slide Block Spring PANAE R s VAT S 1
39 0068472 Lap Former Guide Plate{Left) Sy I 7 A= HA RIR(E) 1
40 0068473 Lap Former Guide Plate(Right) ANIE RS RN T 1
41 004134 Screw(1/8-44 X 6.5) xRy : 8
42 0068463 Sewing Cylinder Cover(Upper) YT EAN— 1
43 004218 Screw(3/32-56 X 1.6) Exy 1
44 3029019 Main Feed Dog ®ixY 1
45 3028015 Stitch Plate #HiR 1
46 0068549 Presser Foot Spring Plate(Left) IR/ VR (E) !
47 0068550 PresserFoot Spring Plate(Right) HIR/INR(E) 1
48 310134 & Oil Wick(24mm) HS 2
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RefNo Parts No. Description m & Amt. Req

1 3027232 Presser Foot, C. Set3 WIFE3) 1

2 3027230 Presser Foot BT 1

3 009853 Screw(11/64-40 X 6.5) xR 1

4 0068127 Carrier/Hook Driving Segment FrUFP - TJuoEITAVE 1

5 0068128 Carrier/Hook Driving Lever Link FrUF - TwoLNR-Uvo 2

6 0068129 Link Pin Uroy 4

7 004172 Screw(3/32-56 X 34) xRy 4

8 0068126 Thread Hook Driving Lever BRI v L= 1

9 3029310 Ornamental Thread Hook BRI v 1
10 004353 Screw(9/64-40 X 7) xRy 1
11 0068125 Ornamental Thread Carrier DrivingLever #fi') RF+ U P L /X— 1
12 0068558 Ornamental Thread Carrier HURFPUT 1
13 004180 Screw(1/8-44 x 4.8) kY 2
14 0068346 Presser Foot Attach Piece(Right) BITHA RIRE) 1
15 0068347 Presser Foot Attach Piece(Left) HIHA RIR(E) 1
16 004154 Screw(3/32-56 X 1.5) XY 4
17 0068121 Lower Knife TAX 1
18 3027124 Lower Knife Clamp TAXROZVT 1
19 001227 Screw(1/8-44 x 3.8) Exy 1
20 0068117 Yielding Section Spring IMRZNE 1
21 3027233 Yielding Section JRT 1
22 0068474 Cloth Guide Plate wHAR 1
23 004182 Screw(3/32-56 X 2.5) Exy 2
24 3027074 Presser Foot Spring Plate(Left) I HR/NEK(E) 1
25 3027075 Presser Foot Spring Plate(Right) HITR/INR(AB) 1
26 004173 Screw(3/32-56 X 2.4) xRy 2
27 0068120 Spring Plate Holder BIRNRRILS 1
28 0068187 Chip Guard FyIH—R 1
29 0068189 Chip Guard Spring Fw FH—RIR 1
30 004166 Screw(1/8-44 x 3.2) IERY 1
31 3021120 Lap Former PAE 1
32 004172 Screw(3/32-56 X 34) Ry 1
33 001228 Screw(3/32-56 x 3.2) xRy 1
34 0068470 Lap Former Slide Block SwT7T7A—-XA 1
35 0068471 Lap Former Slide Block Spring Zv T T A —XEBIXR 1
36 0068472 Lap Former Guide Plate(Left) Sy 77 —=NH1 RIR(E) 1
37 0068473 Lap Former Guide Plate(Right) ST T A=< HT RiREA) 1
38 004134 Screw(1/8-44 X 6.5) Ry 8
39 0068463 Sewing Cylinder Cover(Upper) S TN~ 1
40 004218 Screw(3/32-56 X 1.6) ExY T
41 3029019 Main Feed Dog HBE 1
42 3028015 Stitch Plate #HiR 1
43 3027074 Presser Foot Spring Plate(Left) R THR/NK{E) 1
44 3027075 PresserFootSpringPlate(Right) B IR/CR(EH) 1
45 310134 Oil Wick(24mm)} piEPY 2
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FD-62G-12MS EXCLUSIVE PARTS
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Ref.No Parts No. Description m B Amt. Req
] 3027143 Presser Foot, C. Set3 I (E3) 1
2 3027113 Presser Foot #HT 1
3 009853 Screw(11/64-40 X 6.5) Exy 1
4 0068127 Carrier/Hook Driving Segment FPUTF - TyoEITAVE 1
5 0068128 Carrier/Hook Driving Lever Link Fe D7 - TyoLR=Uvo 2
6 0068129 Link Pin Doy 4
7 004172 Screw(3/32-56 x 3.4) =8 4
8 0068126 Thread Hook Driving Lever BUR7y I LNR— 1
9 0068124 Ornamental Thread Hook iR AR 1

10 004353 Screw(9/64-40 x 7) =87 1
11 0068125 Ornamental Thread Carrier DrivingLever il %R¥F+ U7 L/X— 1
12 0068558 Ornamental Thread Carrier BURFrYUF 1
13 004180 Screw(1/8-44 X 4.8) ExrY 2
14 0068346 Presser Foot Attach Piece(Right) HIH1 RiRE&E) 1
15 0068347 Presser Foot Attach Piece(Left) BT HA FR(E) 1
16 004154 Screw(3/32-56 X 1.5) ERY 4
17 0068121 Lower Knife TAR 1
18 3027124 Lower Knife Clamp TRXROZSVT 1
19 001227 Screw(1/8-44 x 3.8) Exy 1
20 0068117 Yielding Section Spring IMETRR 1
21 3027146 Yielding Section NET 1
22 3027147 "Cloth Guide Plate wHAR 1
23 004182 Screw(3/32-56 x 2.5) Exy 2
24 3027144 Presser Foot Spring Plate(Left) W TiR/NR(E) 1
25 3027145 Presser Foot Spring Plate(Right) BIR/AR(A) 1
26 004173 Screw(3/32-56 x 2.4) =7 2
27 0068120 Spring Plate Holder BIR/INRRILS 1
28 0068187 Chip Guard FyIH—R 1
29 0068189 Chip Guard Spring FyTH—RIR 1
30 004166 Screw(1/8-44 X 3.2) kxry 1
31 0068553 Needle Clamp(6.0mm) gk X 1
32 000393 Pin [ 5
33 3028016 Stitch Plate £k 1
34 0068560 Stitch Plate Tongue #HRM 1
35 3029019 Main Feed Dog #ix ! 1
36 3020015 Carrier/Hook Driving Rod(Left), C. Set v+ U > - Zwvo0Ov RE)FEE) 1
37 0068148 Carrier/Hook Driving Rod(l_eft) FvUr - ZJvoOy R(E) 1
38 001174 Screw(9/64-40 x 10.3) =87 2
39 0068551 Rod Ball(Left) Aw RER(E) 1
40 0068552 Carrier/Hook Sleeve Lever FrUF - T IRU—=TL/N—]

Ref. No. 41 to 54

See the following page.
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Ref.No Parts No. Description m & Amt. Req
41 000347 Nut Fv bk 1
42 3021120 Lap Former SwTTH—X 1
43 004172 Screw(3/32-56 x 3.4} Exy 1
44 001228 Screw(3/32-56 x 3.2) IExy 1
45 0068470 Lap Former Slide Block PAAVE B 1
46 0068471 Lap Former Slide Block Spring AL Eea - TAE 3 1
47 0068472 Lap Former Guide Plate(Left) Sw T T A=A RIR(E) 1
48 0068473 Lap Former Guide Plate(Right) Zv T T A—THA RIRE) 1
49 004134 Screw(1/8-44 X 6.5) = 8
50 0068463 Sewing Cylinder Cover(Upper) VY ERANR— 1
51 004218 Screw(3/32-56 X 1.6} Exy 1
52 3027074 Presser Foot Spring Plate(Left) BITR/CR(E) 1
53 3027075 PresserFootSpringPlate(Right) HITIR/VR(A) 1
54 310134 & Oil Wick({24mm) SRS 2
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RefNo Parts No. Description m A Amt. Req
1 3027232 Presser Foot, C. Set3 FI(FE3) 1
2 3027230 Presser Foot BT 1
3 009853 Screw(11/64-40 X 6.5) xRy 1
4 0068127 Carrier/Hook Driving Segment FrUFP - JvoETAVE 1
5 0068128 Carrier/Hook Driving Lever Link FeU7 - JwvoLNN=U2Y 2
6 0068129 Link Pin Doy 4
7 004172 Screw(3/32-56 X 34) 185 4
8 0068126 Thread Hook Driving Lever B RTv I LI~ 1
9 0068124 Ornamental Thread Hook gURT VD 1

10 004353 Screw(9/64-40 x 7) kY 1
11 0068125 Ornamental ThreadCarrierDrivingLever &iYU%Fv U FPLJX— 1
12 0068558 Ornamental Thread Carrier fYRFPUTF 1
13 004180 Screw(1/8-44 x 4.8) Exy 2
14 0068346 Presser Foot Attach Piece(Right) BT A RiR(EA) 1
15 0068347 Presser Foot Attach Piece(Left) B A4 RIR(E) 1
16 004154 Screw(3/32-56 X 1.5) = 4
17 0068121 Lower Knife TAX 1
18 3027124 Lower Knife Clamp TXROSVT 1
19 001227 Screw(1/8-44 x 3.8) xRy 1
20 0068117 Yielding Section Spring IMBIER 1
21 3027233 Yielding Section BT 1
22 0068474 Cloth Guide Plate wHAIR 1
23 004182 Screw(3/32-56 X 2.5) kRry 2
24 3027074 [3027144] Presser Foot Spring Plate(Left) HITAR/INR(E) 1
25 3027075 [3027145] Presser Foot Spring Plate(Right) BIR/INRE) 1
26 004173 Screw(3/32-56 x 2.4) =3 2
27 0068120 Spring Plate Holder IR RFRILGY 1
28 0068187 Chip Guard FyTH—R 1
29 0068189 Chip Guard Spring Fv TH—RINR 1
30 004166 Screw(1/8-44 X 3.2) Ry 1
31 0068553 Needle Clamp(6.0mm) g1k X 1
32 000393 Pin ey 5
33 3028016 Stitch Plate #HR 1
34 0068560 Stitch Plate Tongue EHRIT 1
35 3029019 Main Feed Dog #’axl) 1
36 3020015 Carrier/Hook Driving Rod(Left), C. Set ¥+ U7 - Zvo0Ov R(E)(HE) 1
37 0068148 Carrier/Hook Driving Rod(Left) Fy U7 - ZyoOv RE) 1
38 001174 Screw(9/64-40 x 10.3) Exy 2
39 0068551 Rod Ball(Left) Ow RIR(AE) 1
40 0068552 Carrier/Hook Sleeve Lever XY UF - TYvIRY—TLII— 1

Ref. No. 41 to 54

See the following page.
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Ref.No Parts No. Description m % Amt. Req
41 000347 Nut FTv bk 1
42 3021120 Lap Former AV B 1
43 004172 Screw(3/32-56 x 34) XY 1
44 001228 Screw(3/32-56 x 3.2) Ry 1
45 0068470 Lap Former Slide Block SwTI7A—NE 1
46 0068471 Lap Former Slide Block Spring ZY T T A —NBNRX 1
47 0068472 Lap Former Guide Plate(Left) Ty T T A—=NHA RIR(E) 1
48 0068473 Lap Former Guide Plate(Right) w77 A—NHA RIREA) 1
49 004134 Screw(1/8-44 X 6.5) kxy 8
50 0068463 Sewing Cylinder Cover(Upper) Yy EANR— 1
51 004218 Screw(3/32-56 x 1.6) xRy 1
52 3027144 [3027074] Presser Foot Spring Plate(Left) W ITIR/NR{E) 1
53 3027145 [3027075] PresserFootSpringPlate(Right) HTHR/CR(B) 1
54 310134 & Oil Wick(24mm) SIS 2
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FD-62G-12MS-53 EXCLUSIVE PARTS

Y7 ETIVERTM
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RefNo Parts No. Description m 4 Amt. Req
] 3027235 Presser Foot, C. Set3 T (48 3) 1
2 3027230 Presser Foot BT 1
3 009853 Screw(11/64-40 X 65) xRy 1
4 0068127 Carrier/Hook Driving Segment FrUF - Ty ITAVKN 1
5 0068128 Carrier/Hook Driving Lever Link FyrUr - TJyoLNN=U>y 2
6 0068129 Link Pin Doy 4
7 004172 Screw(3/32-56 x 3.4) Ry 4
8 0068126 Thread Hook Driving Lever BRIV LNR— 1
9 3029310 Ornamental Thread Hook BURT vy 1

10 004353 Screw(9/64-40 X 7) Exy 1
11 0068125 Ornamental Thread Carrier DrivingLever &ilU%kF+ U7 L/— 1
12 0068558 Ornamental Thread Carrier BURFYUT 1
13 004180 Screw(1/8-44 x 4.8) jI =87 2
14 0068346 Presser Foot Attach Piece(Right) BT HA RIRER) 1
15 0068347 Presser Foot Attach Piece(Left) BT HA RIR(E) 1
16 004154 Screw(3/32-56 x 1.5) kExy 4
17 0068121 Lower Knife TAR 1
18 3027124 Lower Knife Clamp TAROZVT 1
19 001227 Screw(1/8-44 x 3.8) IExy 1
20 0068117 Yielding Section Spring INBETINR 1
21 3027236 Yielding Section MRT 1
22 0068474 Cloth Guide Plate wHAIER 1
23 004182 Screw(3/32-56 x 2.5) Exry 2
24 3027074 [3027144] Presser Foot Spring Plate(Left) HIR/NR (L) 1
25 3027075 [3027145] Presser Foot Spring Plate(Right) HIR/INERE) 1
26 004173 Screw(3/32-56 x 2.4) Ry 2
27 0068120 Spring Plate Holder BIfRNRRILY 1
28 0068187 Chip Guard FyIH—R 1
29 0068189 Chip Guard Spring Fy TH—RIRx 1
30 004166 Screw(1/8-44 x 3.2) =87 1
31 0068553 Needle Clamp(8.0mm) #H1EX 1
32 0003983 Pin e 5
33 3028016 Stitch Plate iR 1
34 0068560 Stitch Plate Tongue #HR T 1
35 3029019 Main Feed Dog k') : 1
36 3020015 Carrier/Hook Driving Rod(Left), C. Set F+ U7 - 7w o0y R(E)(HE) 1
37 0068148 Carrier/Hook Driving Rod(Left) Fr U7 - Jvo0Ov R(E) 1
38 001174 Screw(9/64-40 x 10.3) Exy 2
39 0068551 Rod Ball(Left) Aw RER(E) 1
40 0068552 Carrier/Hook Sleeve Lever FrUFP - TvIRU—=TLI— 1

Ref. No. 41 to 54

See the following page.
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FD-62G-12MS-53 EXCLUSIVE PARTS
C

Y7ETIERTS
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Ref.No Parts No. Description m A Amt. Req
4] 000347 Nut Fvhk 1
42 3021120 Lap Former A NAVE e 1
43 004172 Screw(3/32-56 X 34) Ry 1
44 001228 Screw(3/32-56 X 3.2) IRy 1
45 0068470 Lap Former Slide Block SvT7T7A—-YE 1
46 0068471 Lap Former Slide Block Spring 9T TA—XENR 1
47 0068472 Lap Former Guide Plate(Left) Sy 77 A= HA RIR(E) 1
48 0068473 Lap Former Guide Plate(Right) Sy 77 A=< 1 RiR(A) 1
49 004134 Screw(1/8-44 X 6.5) IExy 8
50 0068463 Sewing Cylinder Cover(Upper) Y EAN~ 1
51 004218 Screw(3/32-56 X 1.6) xR 1
52 3027144 [3027074] Presser Foot Spring Plate(Left) FIR/INNR(E) 1
53 3027145 [3027075] PresserFootSpringPlate(Right) HITRI/INR(B) 1
54 310134 & Oil Wick(24mm) S 2
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FD-62G-12HR EXCLUSIVE PARTS(1)
C

Y7EFILERBH) 25

RefNo Parts No. Description m A Amt. Req
1 3027177 Presser Foot, C. Set3 T (8 3) 1
2 3027175 Presser Foot #T 1
3 009853 Screw(11/64-40 X 6.5) IERY 1
4 0068127 Carrier/Hook Driving Segment FrUF - Ty oAV 1
5 0068128 Carrier/Hook Driving Lever Link Fr U7 - TvoLNR=U2y 2
6 0068129 Link Pin D>y 4
7 004172 Screw(3/32-56 X 3.4) ERY 4
8 0068126 Thread Hook Driving Lever #iJRTY LN 1
9 0068124 Ornamental Thread Hook HURTY Y 1

10 004185 Screw(9/64-40 x 7.2) Exy 1
11 0068125 Ornamental ThreadCarrierDrivingLever #iU%kF+ U 7L /\— 1
12 0068123 Ornamental Thread Carrier HYURFYUT 1
13 004180 Screw(1/8-44 X 4.8) kxry 2
14 0068346 Presser Foot Attach Piece(Right) BIAA RIREA) 1
15 0068347 Presser Foot Attach Piece(Left) BT HA RIR(E) 1
16 004154 Screw(3/32-56 x 1.5) kxy 4
17 3021109 Lower Knife TXAX 1
18 3027124 Lower Knife Clamp TAROSVT 1
19 001227 Screw(1/8-44 X 3.8) Ry 1
20 3027087 Yielding Section Spring BT JUR 1
21 3027146 Yielding Section JRT 1
22 3027169 Cloth Guide Plate wHAR 1
23 004182 Screw(3/32-56 X 2.5) Ry 2
24 3027166 Presser Foot Spring Plate(C)(Left) T/ VR (C)(E) 1
25 3027167 Presser Foot Spring Plate(C)(Right) HMTHR/AR(C)AH) 1
26 004173 Screw(3/32-56 x 24) xRy 1
27 0068120 Spring Plate Holder BIR/NARFRILY 1
28 3020093 Chip Guard Plate FvT7H—RiR 1
29 210031 Screw(3/32-56 X 4.2) IExy 1
30 3020092 Chip Guard FyIH—R 1
31 3027087 Chip Guard Spring Fw T H—RNRZR 1
32 004166 Screw(1/8-44 X 3.2) xRy 1
33 3021119 Lap Former v IA—~ 1
34 001228 Screw(3/32-56 X 3.2) ERY 1
35 004172 Screw(3/32-56 X 34) IERY 1
36 0068470 Lap Former Slide Block ZwITIA—NE 1
37 0068471 Lap Former Slide Block Spring YT ITA—NE/NX 1
.38 0068472 Lap Former Guide Plate(Left) Sy I T A= HA RIR(E) 1
39 0068473 Lap Former Guide Plate(Right) Sy T 7 A=A RIR(G) 1
40 004134 Screw(1/8-44 X 6.5) xRy 8
41 0068463 Sewing Cylinder Cover(Upper) YV F EANR— 1
42 004218 Screw(3/32-56 X 1.6) ERY 1
43 3029019 Main Feed Dog #xl 1
44 3028015 Stitch Plate i 1
45 3027144 Presser Foot Spring Plate(Left) BIR/INR(E) 1
46 3027145 Presser Foot Spring Plate(Right) #I#R/\®%(H) 1
47 310134 & Oil Wick(24mm) piEpY 2
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FD-62G-12HS EXCLUSIVE PARTS(1)
C

YIEFILEBRBR() 20

Ref.No Parts No. Description m A Amt. Req
1 3027180 Presser Foot, C. Set3 BI(#E3) 1
2 3027178 Presser Foot i 1
3 008853 Screw(11/64-40 X 6.5) IExy 1
4 0068127 Carrier/Hook Driving Segment FeUFP - TvITRBITAVE 1
5 0068128 Carrier/Hook Driving Lever Link *vyUr - TyoLR=Uvs 2
6 0068129 Link Pin vy 4
7 004172 Screw(3/32-56 x 34) Exy 4
8 0068126 Thread Hook Driving Lever MY RT7 v I LI— 1
9 0068124 Ornamental Thread Hook MURTv o 1

10 004185 Screw(9/64-40 X 7.2) rxry 1
11 0068125 Ornamental Thread CarrierDrivingLever iU %F v+ U7 L /— 1
12 0068558 Ornamental Thread Carrier B RFr VT 1
13 004180 Screw(1/8-44 x 4.8) ERy 2
14 0068346 Presser Foot Attach Piece(Right) HIHA RiR(E) 1
15 0068347 Presser Foot Attach Piece(lLeft) T HA1 RR(E) 1
16 004154 Screw(3/32-56 X 1.5) kxy 4
17 3021109 Lower Knife TAR 1
18 3027124 Lower Knife Clamp TAXROZVT 1
19 001227 Screw(1/8-44 x 3.8) Exy 1
20 3027087 Yielding Section Spring BT RR 1
21 3027146 Yielding Section MR 1
22 3027169 Cloth Guide Plate HHAR 1
23 004182 Screw(3/32-56 x 2.5) ji= 8 2
24 3027166 Presser Foot Spring Plate(C)(Left) HITHR/NR(CYE) 1
25 3027167 Presser Foot Spring Plate(C)(Right)  #Ii#R/{X(C)(H) 1
26 004173 Screw(3/32-56 x 24) kxy 1
27 0068120 Spring Plate Holder BIR/NARAILS 1
28 3020093 Chip Guard Plate Fv TH—RiRk 1
29 210031 Screw(3/32-56 X 4.2) Iy 1
30 3020092 Chip Guard FyIH—R 1
31 3027087 Chip Guard Spring Fv TH—RIxR 1
32 004166 Screw(1/8-44 x 3.2) Exry 1
33 0068553 Needle Clamp{6.0mm) gHEX 1
34 000393 Pin e 5
35 3028016 Stitch Plate #HiR 1
36 0068560 Stitch Plate Tongue g 1
37 3029019 Main Feed Dog Bxl) 1
38 3020015 Carrier/Hook Driving Rod(Left), C. Set ¥+ U7 - 7w o Oy R(E)HE) 1
39 0068148 Carrier/Hook Driving Rod(Left) FrUF - 7vo0Ovy R(kE) 1
40 001174 Screw(9/64-40 x 10.3) rExy 2

Ref. No. 41 to b6 See the following page.
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FD-62G-12HS EXCLUSIVE PARTS(1)
|

HIEFILEREH() 20

Ref.No Parts No. Description m A Amt. Req
41 0068551 Rod Ball{Left) Aw RER(AL) 1
42 0068552 Carrier/Hook Sleeve Lever FrUF - TvIAU=TL/N—1
43 000347 Nut Fvk 1
44 3021119 Lap Former AV 1
45 001228 Screw(3/32-56 x 3.2) Exy 1
46 004172 Screw(3/32-56 x 34) xRy 1
47 0068470 Lap Former Slide Block AL R 1
48 0068471 Lap Former Slide Block Spring AR B - VA 3 1
49 0068472 Lap Former Guide Plate(Left) ST T A=V HAT RIR(E) 1
50 0068473 Lap Former Guide Plate(Right) Sy T T A —~NH1 RIRE) 1
51 004134 Screw(1/8-44 X 6.5) IRy 8
52 0068463 Sewing Cylinder Cover(Upper) VYFT EHNR~ 1
53 004218 Screw(3/32-56 X 1.6) Exy 1
54 3027144 Presser Foot Spring Plate(Left) HITIR/IVR(A) 1
55 3027145 Presser Foot Spring Plate(Right) IiR/\x(H) 1
56 310134 & Oil Wick(24mm) SHA 2
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FD-62G-12HR, 12HS EXCLUSIVE PARTS(2) S7ETFTIEREM(2) 27
"~ =

RefNo Parts No. Description m A Amt. Req
1 3020065 Knife Holder Guide Coller, C. Set EAZRINET HA RAZ—(8) 1
2 0068348 Knife Holder Shank Support EXZRNET v 0H 1
3 0068181 Knife Holder Spring EAZRILT IR 1
4 0068182 Knife Holder Guide Collar EAZARIETHA R HZ— 1
5 004185 Screw(9/64-40 X 7.2) IExRY 1
6 3021113 Knife Holder Shank EAZRRNEIT v 1
7 004181 Screw(3/32-56 x 3.6) ExRY 1
8 3021112 Knife Support EXZR—K 1
9 3021111 Upper Knife LEAX 1

10 3021114 Knife Holder EXZRILE 1
11 004171 Screw(3/32-56 x 13) ExY 2

12 003635 Screw(1/4-40 X 6) IExY 1
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FD-62G-15MS EXCLUSIVE PARTS YIEFLEREE 28
L= = =

RefNo Parts No. Description m Amt. Req
1 3021180 Feed Drive Eccentric, C. Set EUBIEOY FEA) 1
2 3021181 Feed Drive Eccentric(Upper), C. Set FUaiEOy M) GE) 1
3 3021182 Feed Drive Eccentric Ball EURIBRIRT Y 1
4 003638 Screw(11/64-40 X 4) kExy 2
5 3020028 Feed Lift Connection(Upper) =D ETEY R(E) 1
6 004441 Screw(11/64-40 X 16) xRy 2
7 000356 Nut(Lift-handed Screw) ;v MERY) 2
8 3020112 Feed Drive Eccentric Connecting Rod 3% gi#& 0Oy REfGEE 1
9 3020059 Feed Drive Ecceniric(Lower), C. Set ¥ UREIEOY K(T)(#) 1

10 3020046 Feed Drive Connection Ball EUEI#BOY RER 1
11 3020049 Feed Drive Connection(Lower) =UEIEROY R(T) 1
12 120053 Screw(M3.5-0.6 x 14) xRy 2
13 3020015 Carrier/Hook Driving Rod(Left), C. Set ¥+ V7 - 7y /Oy R(E)FE) 1
14 0068148 Carrier/Hook Driving Rod(Left) FrUF - vy R{E) 1
15 001174 Screw(9/64-40 x 10.3) xRy 2
16 0068551 Rod Ball(Left) Ow RER(E) 1
17 0068552 Carrier/Hook Sleeve Lever P UF - TYIRU—TLIN— ]
18 000347 Nut Tk 1
19 0068553 Needle Clamp(6.0mm) g1k X 1
20 000393 Pin vy 5
21 0068559 Stitch Plate £k 1
22 0068560 Stitch Plate Tongue #HARTC 1

23 3021183 : Looper Rocker Shaft JL— /XA 1
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FDL-4 DEVICE
|

Ref.No Parts No.

FDL-4 &

29

Description m B Amt, Req
1 3021083 FDL-4 Device, C. Set FDL-4 %5 (48) 1
2 3021084 Presser Foot Lifter Cylinder, C. Set BIHsIUFER) 1
3 3021085 Cylinder Bracket Ty 1
4 120029 Screw(M8-1.25 X 15) kxy 2
5 1260000 Cylinder Holder HIEsvY v YRAE 1
6 006219 Screw(M4-0.7 x 30) xRy 2
7 1091082 Air Cylinder BIHrvIVs 1
8 0012029 Presser Lifter Holder BB IHRILY 1
9 0012030 Presser Lifter Holder Pin BrEsRiLyeEy 1
10 0033024 Retaining Ring AbyFUvT 2
11 0010055 Connector(¢ 4-PT1/8) AxRI 5 4
12 1096029 Air Tube(4 x 2.5mm)(Black) IF7Fa—7(8) -
13 1098015 Hose Band(12-20mm) R—RIRVR 1
14 0010108 Hose Union IR—XAZAY 1
15 1097009 Regulator L¥al—% 1
16 110017 Screw(M5-0.8 X 16) IS 2
17 000600 Spring Washer A2V T TyTy 2
18 000426 Washer Ty 2
19 1253240 Regulator Support L% 2 L — 7 BUfIIR 1
20 006905 Wood Screw(¢ 5.1 x 20) RARY 2
21 0010264 Connector(¢ 6-1/4) ART Y 1
22 1096030 Air Tube(6 X 4mm)(Black) IFFa—T(E) -
23 1090121 Solenoid Valve, C. Set B (1) 1
24 0010263 Connector(¢ 6-PT1/8) AxU 5 1
25 1097007 Silencer ALY 2
26 0010120 Solenoid Valve B 1
27 1200235 Cord(S) d— R(S) 1
28 009937 Wood Screw(¢ 3.8 x 20) =) 2
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AC DEVICE AC %8 30

]

Ref.No Parts No. Description m A Amt. Req
1-1 3029901 ACT1 Device, C. Set AC1ZE(#)

1-2 3029908

AC1 Device, C. Set{for RF Device)

AC1EE(#) (RFERER)

2-1 3029902

AC?2 Device, C. Set

AC2EE(#H)

2-2 3029909

AC?2 Device, C. Set(for RF Device)

AC2RE () (RFEER)

3-1 3029903

AC3 Device, C. Set

AC3RE(H)

RN (Y (P QY Y —

3-2 3029910

AC3 Device, C. Set(for RF Device)

AC3EE (#) (RFEER)

4 1096030 Air Tube(6 X 4mm)(Black) IF7Fa2—7(&) -
5 1094010 Elbow Connector(¢ 6-M5) TIAROARYZ 1
6 000623 Gasket Ny > 1
7 1091028 Air Cylinder TFIVIvE 1
8 3021036 Cutting Head EXX 1
9 3001101 Cylinder Holder VY TBMLE 1
10 001923 Screw(9/64-40 X 14) ERY 4
11 000532 Washer Tvy 4
12 000644 Spring Washer ATUVT Ty v 4
13 000335 Nut vk 4
14-1 3021015 Cylinder Holder Support VYU FEAAXIR 1
14-2 3021031 Cylinder Holder Support(forRF Device) YU vFEAASXITIR(RFEER) 1
15 3021016 Cutting Head Anvil TAX 1
16 110009 Screw(M4-0.7 X 8) kExry 2
17 1097009 Regulator LF¥al—% 1
18 1253240 Regulator Support L% 1L —%ERf4R 1
19 110017 Screw(M5-0.8 X 16) IExY 2
20 000600 Spring Washer ATV Ty oy 1
21 000426 Washer A 2
22 006905 Wood Screw(¢ 5.1 x 20) ARy 6
23 1098015 Hose Band(12-20mm) R—ZNV R 1
24 0010108 Hose Union IR—RA=AY 1
25 0010264 Connector(¢ 6-PT1/4) aAxo 4 1
26
27 1090164 Solenoid Valve, C. Set BRI (5H) 1
28 0010120 Solenoid Valve BT 1
29 0099837 Wood Screw(¢ 3.8 X 20) RARY 2
30 0010263 Connector(¢ 6-PT1/8) aAxv 4 1
31 0010119 Seal Plug XOZ737 1
32 0010293 Speed Controller A=Ky hO—7 1
33 0010869 Cord(B) a—K(B) 1
34 0011709 Control Box Stay BIER Y 7 AZXF 1 2
35 1249087 Control Box, C. Set IR E (1) 1
36 0011340 Control Board HI{EEAR 1
37 0010565 Knee Switch, C. Set BER A v F(%B) 1
38 0092232 Knee Switch Holder BRR Ay FEUFR 1
39 0010564 Knee Switch BRRA v F 1
40 300031 Washer Ty 4
41 100038 Wing Nut Favurvhbk 2
42
43 1200039 Cord(G) J—-K(G) 1
44 300033 Spring Washer ATV T Ty o+ 2
45 006910 Wood Screw(¢ 6.8 X 26) RNRY 2
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AC1/SC3 DEVICE(1)

ACT/SC3HEE&E (1)

31

Ref.No Parts No. Description m % Amt. Req
1 3029950 AC1/SC3 Device, C. Set AC1/SC3%E () 1
2 3029903 AC3 Device, C. Set AC3EE(#8) 1
3 3021015 Cylinder Holder Support V) Yy IRABEX TR 1
4 001923 Screw(9/64-40 X 14) It 8% 4
5 000532 Washer Ty 6
6 000644 Spring Washer ATV T Ty 4
7 000335 Nut Fvhk 4
8 1091028 Air Cylinder I7yUE 1
9 3001101 Cylinder Holder VYV E 1
10 3021036 Cutting Head EXAXR 1
11 3021016 Cutting Head Anvil TAX 1
12 110009 Screw(M4-0.7 x 8) =) 2
13 000623 Gasket VAR % 1
14 1094010 Elbow Connector({¢ 6-M5) TILIRIRT T 1
15 3021007 Suction Pipe, C. Set2 AR (1H 2) 1
16 3021005 Suction Pipe Support A EEUA AR 1
17 001132 Screw(9/64-40 x 14.7) ji=8) 2
18 3021000 Suction Pipe Unit TRAE (f8) 1
19 005000 Screw(9/64-40 X 5.7) kxy 1
20 1096001 Vinyl Tube(36 x 30 X 200mm) ey WA ) 1
21 1070017 Bundler(Small) R/ RN 2
22 0010263 Connector(¢ 6-PT1/8) x99 3
23 0010084 Speed Controller AE—RIrbrO-3 1
24 0010264 Connector(¢ 6-PT1/4) aARIH 2
25 0010142 T-Joint(¢ 2-PT1/4) Taxov¥ 1
26 0010108 Hose Union(¢ 8-PT1/4) R—RIAZAY 1
27 1090164 Solenoid Valev, C. Set EfF(B) 1
28 0010120 Solenoid Valve B 1
29 0010869 Cord(B) ad— R (B} 1
30 009937 Wood Screw(¢ 3.8 X 20) rARY 2
31 0010119 Seal Plug XO5TS50 1
32 0010293 Speed Controller AE—R3a>vbhO-—5 1
33 1298000 Air Valve, C. Set T7/ULT R 1
34 0033938 Collar(6.4 x 13 x 9mm) IFZINNTHBINRR NS — 1
35 005040 Screw(11/64-40 x 85) kxry 5
36 0033937 Return Spring Ry AV 11 A S 1
37 0033936 Air Valve Holder IFZRINTRAE 1
38 0033935 Air Valve Stop IFIIT AR wiR 1
39 000334 Nut Fvhk 1
40 005505 Adjusting Screw(11/64-40 x 16) Ry 1
4] 1090133 TAC Valve, C. Set TAC/RIL 7 (#8) 1
42 0010052 TAC Valve TAC VLT 1
43 000623 Gasket Iy F v 2
44 0010112 Joint e 2
45 1098015 . . Hose Band(12-20mm) IR—RIXV R 1

46 1096030

Air Tube(6 X 4mm)(Black)

IFFa2—7(8)

FD-62G
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AC1/SC3 DEVICE(2)
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AC1/SC3 DEVICE(2)

AC1/SC3 EE(2)

32

Ref.No Parts No. Description m % Amt. Req
1 1097009 Regulator LFalL—% 1
2 110017 Screw(M5-0.8 X 16) =) 2
3 000600 Spring Washer ATV T Tyov 2
4 000426 Washer Ty 2
5 1253240 Regulator Support L¥al—9ER 1
6 006905 Wood Screw(¢ 5.1.x 20) ARy 6
7 0011709 Control Box Stay HERY 7 R X7« 2
8 1249087 Control Box, C. Set HITEEE (8) 1
9 0011340 Control Board TR 1

10 0010565 Knee Switch, C. Set BRR A F(#8) 1
11 0010564 Knee Switch By F 1
12 300031 Washer AR A4 4
13 300033 Spring Washer R TIv2+ 2
14 100038 Wing Nut Favrvhk 2
15 0092232 Knee Switch Holder BRZ Ay FEUGIR 1
16 006910 Wood Screw(¢ 6.8 X 26) RxY 2
17 1200039 & Cord(G) J—R(G) |
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SC3 DEVICE SC3 % & 33
- -
Ref.No Parts No. Description m Amt. Req
1 3029919 SC3 Device, C. Set SC3#E () 1
2 3021007 Suction Pipe, C. Set?2 A (HE 2) 1
3 3020472 Suction Pipe Support A BN AR 1
4 001132 Screw(9/64-40 x 14.7) kxy 2
5 000532 Washer Ty Iy 2
6 3021000 Suction Pipe Unit A E (18) 1
7 005000 Screw(9/64-40 X 5.7) Ry 1
8 1096001 Vinyl Tube(36 x 30 x 2000mm) by WA @i 1
9 1070017 Bundler(Small) IR/ RN 2
10 1096030 Air Tube(6 x 4mm)(Black) IF7Fa—T(8) -
11 0010263 Connector(¢ 6-PT1/8) axv5 2
12 0010084 Speed Controller AE—RkarbO-3 1
13 1298000 Air Valve, C. Set T 7 /N0 TR 1
14 0033938 Collar(6.4 x 13 X 9mm) no>— 1
15 005040 Screw(11/64-40 x 85) xRy 5
16 0033937 Return Spring I 7NV T /BN xR 1
17 0033936 Air Valve Holder I 7NV TERGE 1
18 0033935 Air Valve Stop IF/INILTA Ry 1
19 000334 Nut Fwv bk 1
20 005505 Adjusting Screw(11/64-40 X 16) FERY 1
21 1090133 TAC Valve, C. Set TAC/VLZ (#8) 1
22 0010052 TAC Valve TAC /LT 1
23 000623 Gasket Ny F> 2
24 0010112 Joint k= 2
25 1098015 Hose Band(12-20mm) R—XN R 1
26 0010108 Hose Union IR—R1=HY 1
27 1097009 Regulator L¥al—% 1
28 110017 Screw(M5-0.8 X 16) Exy 2
29 000600 Spring Washer A7V TITvovy 2
30 000426 Washer Ty 2
31 1253240 Regulator Support L1 L —5EAR 1
32 006905 Wood Screw(¢ 5.1 x 20) ARy 2
33 0010264 Connector(¢ 6-PT1/4) AR5 1
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SC4 DEVICE SC4%E 34
-~~~ ]
RefNo Parts No. Description m % Amt. Req
1 3021007 Suction Pipe, C. Set?2 A (4 2) 1
2 3020472 Suction Pipe Support TRAE TR 1
3 001132 Screw(8/64-40 x 14.7) kxy 2
4 000532 Washer A 2
5 3021000 Suction Pipe Unit A (HE) 1
6 005000 Screw(9/64-40 X 5.7) Exy 1
7 1096001 Vinyl Tube(36 X 30 x 2000mm) [y WA G 1
8 1070017 Bundler(Small) IR/ RN 2
9 1096030 Air Tube(6 X 4mm)(Black) IF7Fa2—T(&E) -
10 0010263 Connector(¢ 6-PT1/8) AxRI 5 2
11 0010084 Speed Controller A¥—RIvbO-—-> 1
12 1090101 Solenoid Valve, C. Set B (HH) 1
13 0010120 Solenoid Valve BT 1
14 009937 Wood Screw(® 3.8 x 20) RRY 2
15 0010263 Connector(® 6-PT1/8) aAx9 45 2
16 0010119 Seal Plug XOSTFZY 3
17 1098015 Hose Band(12-20mm) M=V R 1
18 0010108 Hose Union IR—RAI1=H> 1
19 1097009 Regulator L¥al—% 1
20 110017 Screw{M5-0.8 X 16) Ry 2
21 000600 Spring Washer ATV TTv 2
22 000426 Washer Tyy 2
23 1253240 Regulator Support L#z2L—9BUtR 1
24 006905 Wood Screw(¢ 5.1 X 20) AR 2
25 0010264 Connector(¢ 6-PT1/4) AxRI 5 1
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RF DEVICE RF 3% & 35
|
RefNo Parts No. Description m A Amt. Req
1 3029907 RF Device, C. Set RFZEE (H) 1
2 0068456 Supplementary Presser Foot, C. Set  #Bh# T () 1
3 0068453 Supplementary Presser Foot Holder BRI A 1
4 000334 Nut Fwv bk 1
5 001156 Screw(11/64-40 X 13.3) =% 1
6 004208 Adjusting Screw(5/16-24 x 9) REIRY 1
7 0068117 Yielding Section Spring IR/ 1
8 0068452 Supplementary Presser Foot Pin AT E Y 1
9 004180 Screw(1/8-44 X 4.8) Exy 1
10 0068451 Supplementary Presser Foot fEEhR T 1
11 004207 Screw(M2-04 x 2.5) kExy 1
12 3021028 Supplementary Feed Dog Plate HEDE VIR 1
13 120009 Screw(M4-0.7 X 12) Exy 2
14 001123 Washer Ty 2
15 3021029 Supplementary FeedDogPlate Support BB Y iR T 1
16 001175 Screw(9/64-40 x 8) Exy 1
17 3021030 Supplementary Feed Dog Cover kY 21/8— 1
18 007006 Screw(9/64-40 X 4) [l=$7) 1
19 0068449 Supplementary Feed Dog BBy 1
20 009150 Screw(11/64-40 X 11) xRy 1
21 9620208 Hexagonal Wrench(3mm) 6ALYF 1
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AC16, RF/AC16 DEVICE(1)
C

AC16, RF/AC16%E(1)30

~RefNo Parts No. Description m A Amt. Req
1 1090106 Regulator/Solenoid Valve, C. Set L¥al—% - BEFAGEE 1
2 0010108 Hose Union{¢ 8 X 1/4) IR—RXA=HY 1
3 0010142 T-Joint{(¢ 6-PT1/4) TH#E 1
4 0010264 Connector(¢ 6-PT1/4) AR5 2
5 1097009 Regulator L¥al—% 1
6 110017 Screw(M5-0.8 x 8) kxy 2
7 009973 Screw{M5-0.8 X 10) R 4
8 000600 Spring Washer ATV T Ty % 6
] 000426 Washer A 6
10 3021045 Solenoid Valve Support BHRAF TR 1
11 1095004 Speed Controller A—RId>rbkA—3 1
12 1090099 Solenoid Valve(Orange) BElFEAL V) 1
13 1090051 Solenoid Valve(Blue) BHAE) 1
14 0010267 Elbow Connector{¢ 6-PT1/4) TILARARG S 1
15 1096030 Air Tube(6 X 4mm)(Black) IF7Fa2—7(8) -
16 0010289 T-Connector(¢ 6-PT1/4) TaxV4 1
17 1094037 Y-Connector(¢ 4-PT1/4) YOAxIH 1
18 0011795 Wrapping Band(2.3 x 92) FIRNUR 1
19 1096029 Air Tube(4 x 2.5mm)(Black) IF7Fa1—7(B) -
20 0010018 Bamboo Joint(¢ 3.3-M5) NV THF 4
21 000623 Gasket ARE 4
22 0010054 Speed Controller A—RarvrO-—3 2
23 009768 Screw(M3-0.5 x 30) =) 2
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& AC16 DEVICE(2)

ACIBEE (2)

37

RefNo Parts No. Description m A Amt. Req
1 1090094 Solenoid Valve, C. Set BRF (1) 1
2 0010120 Solenoid Valve B 1
3 0010263 Connector{¢ 6-PT1/8) ARV 3
4 000623 Gasket VA 3
5 009992 Screw(M4-0.7 X 10) kxy 2
6 1096030 Air Tube(6 X 4mm)(Black) IFFa—7EB) -
7 1094010 Elbow Connector(¢ 6-M5) TILIRIRDH 2
8 1091055 Air Cylinder IrvIvEy 1
9 3001101 Cylinder Holder VU USHMAA 1

10 001923 Screw(9/64-40 x 14) Exy 4
11 000532 Washer AR A ¢ 4
12 000644 Spring Washer A7V T Twov 4
13 000335 Nut Fvhk 4
14 000588 Anti-shock Rubber EEO L 1
15 3101071 Collar(6 X 12 X 6mm) Ho— 1
16 160001 Screw{M4-0.7 X 4) xRy 1
17-1 3001100 Cutting Head(15mm) EXX 1
17-2 3021036 Cutting Head(22mm)(Extra) EAXAZREEESR) 1
17-3 3021051 Cutting Head(10mm){(Extra) EXR(FER) 1
18 3021217 Cylinder Holder Support DI VTRAEXTIIR 1
19 1200171 Rotation Detector, C. Set R—JLIC{#8) 1
20 3021062 Rotation Detector Support AR 1
21 001203 Screw(9/64-40 x 4.5) Ry 1
22 . 110008 Screw(M4-0.7 X 5) xRy 2
23 3021041 Magnet, C. Set TR k() 1
24 3021042 Magnet Holder NTx%y NEfA 1
25 0092305 Magnet NTxRw 2
26 004445 Screw(11/64-40 X 11) Exy 3
27 1200299 Fabric Detector RERAYF 1
28 110115 Screw(M2-04 x 85) I8 2
29 3021208 Fabric Detector Support HEX T v FEAR 1
30 007606 Screw(9/64-40 x 20) I8 2
31 2100265 Spacer ANR— 2
32 3020468 Air Nozzle(Upper) Unit 7./ X)(L)HR) 1
33 007405 Screw(9/64-40 x 10.3) I8 1
34 1096029 Air Tube(4 X 2.5mm)(Black) IF7Fa—7(B) -
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AC16 DEVICE(3)

AC16 (& (3)

38

RefNo Parts No. Description m 4 Amt. Req
1 3021101 Lower Knife TAR 1
2 3021102 Suction Pipe Block BAETOv Y 1
3 120001 Screw(M4-0.7 X 14) xRy 2
4 160001 Screw(M4-0.7 X 4) ERY 4
5 0093864 Seal Plug S 1
6 3021059 Air Nozzle(Lower) 7/ XI(T) 4
7 1096029 Aur Tube(4 x 25mm)(Black) I7Fa—T(8) -
8 0068520 Hose Joint EikF 1
9 1096002 Nylon Hose(14 x 10 X 1350mm) FAOViRk—X 1

10 0068524 Nylon Hose Mouthpiece R—AHRE 1
11 0022392 Nylon Hose(18 X 12 X 1000mm) FOvik—X 2
12 0010310 Venturi Tube RNyFaUE 1
13 0010290 Connector(¢ 6-PT1/8) AR % 1
14 0068523 Hose Clamp(Small) IR—RTZ VTN 1
15 0010721 Cord Clamp(¢ 19-11N) A—Ko35>7 1
16 000665 Washer Ty 1
17 009974 Screw(M4-0.7 X 8) xRy 1
18 0068522 Hose Clamp(Large) IR—=R V5V F(K) 1
19 001175 Screw(9/64-40 x 8) bxy 2
20 3021209 Looper Cover, C. Set JL—IXA/8—(#8) 1
21 0068225 Looper Cover AV VA 1
22 3021203 Reflection Sheet Ry —b 1
23 1096030 Air Tube(6 X 4mm)(Black) IF7Fa—7(8) -
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AC16 DEVICE(4)

AC16 £ i&(4)

39

RefNo Parts No. Description m Amt. Req
1 1249065 Control Box, C. Set HIfEAR v o R ($8) 1
2 1200161 Control Box Cover FHEIAR w7 2 A= 1
3 110076 Screw(M3-0.5 X 6) kxry 4
4 300030 Washer AV 4
5 1260036 Box Lid Mo XE 1
6 009791 Screw({M3-0.5 x 6) = 2
7 1057040 Counter(Double digit) 7170 5 (247} (1) 2
8 1057080 Control Board Unit AR (48) !
9 1050041 EPROM EPROM 1

10 0010124 Transformer o2 1
11-1 0010885 Fuse(2A)(100V) ta—X 1
11-2 0010912 Fuse(1A)(200, 220V) Ea—X 1
11-3 0010529 Fuse(0.5A)(380V) Ea—X 1
12 0011709 Controll Box Stay HlIfEIR Y & 2R TF 4
13 006905 Wood Screw(¢ 5.1 x 20) ARy 8
14 0011192 Knee Switch, C. Set XA F(%8) 1
15 0011189 Knee Switch BR1yF 1
16 300031 Washer A 4
17 300033 Spring Washer ATV T Ty 2
18 100038 Wing Nut(M4) Faulfvhk 2
19 0092232 Knee Switch Holder By FERFHR 1
20 006910 Wood Screw(¢ 6.8 X 26) ARY 2
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RF/AC16 DEVICE(2)

RF/ACT16 & & (2)

40

RefNo Parts No. Description m 4 Amt. Req
1 1090094 Solenoid Valve, C. Set B (1) 1
2 0010120 Solenocid Valve B 1
3 0010263 Connector(¢ 6-PT1/8) OxRU 45 3
4 000623 Gasket Ny FY 3
5 009992 Screw(M4-0.7 X 10} xRy 2
6 1096030 Air Tube(6 X 4mm)(Black) IFFa—T(E) -
7 1094010 Elbow Connector(¢ 6-M5) TIRARI S 2
8 1091055 Air Cylinder ITFIIUE 1
9 3001101 Cylinder Holder VYU TRAE 1

10 001923 Screw(9/64-40 X 14) xRy 4
11 000532 Washer PAIA Y 4
12 000644 Spring Washer ATV T Iy o+ 4
13 000335 Nut pab 2 N 4
14 000588 Anti-shock Rubber BEE I 1
15 3101071 Collar(6 x 12 X 6mm) H7— 1
16 160001 Screw(M4-0.7 x 4) JI= 1
17-1 3001100 Cutting Head{15mm) EXX 1
17-2 3021036 Cutting Head(22mm)(Extra) EXZFEMR) 1
17-3 3021051 Cutting Head(10mm)(Extra) EXZREER) 1
18 3021052 Cylinder Holder Support DY VTEAEEIR 1
19 1200171 Rotation Detector, C. Set R—JLIC(%B) 1
20 3021062 Rotation Detector Support P ENE 1
21 001203 Screw(9/64-40 X 45) =85 1
22 110008 Screw(M4-0.7 X b) Exy 2
23 3021041 Magnet, C. Set N U %y ~HR) 1
24 3021042 Magnet Holder IRy NISA 1
25 0092305 Magnet NS 2
26 004445 Screw(11/64-40 x 11) =3 3
27 1200299 Fabric Detector HKEXAyF 1
28 110115 Screw(M2-0.4 x 85) xRy 2
29 3021201 Fabric Detector Support HEBRA v FEHR 1
30 007606 Screw(9/64-40 x 20) Exy 2
31 2100265 Spacer ANR—t 2
32 3020468 Air Nozzle(Upper) Unit T7 ./ X)L (L)(HE) 1
33 007405 Screw(9/64-40 x 10.3) IExY 1
34 1096029 Air Tube(4 x 2.5mmj)(Black} IF7Fa—T(8) -
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RF/AC16 DEVICE(3)

RF/AC16 % & (3)

4]

Ref.No Parts No. Description m % Amt. Req
1 3021040 Looper Cover Spring Support AEN: T 1
2 007650 Screw(11/64-40 x 5) xy 1
3 3021204 Supplementary Feed Dog Plate FHBD%E U iR 1
4 120009 Screw(M4-0.7 X 12) IERY 2
5 001123 Washer Ty 2
6 005062 Screw(1/4-40 X 8) = 1
7 3021202 Supplementary Feed Dog Cover, C. Set#Bhix ) 71/8—(#) 1
8 3021038 Supplementary Feed Dog Cover #HEhE" R — 1
9 3021203 Reflection Sheet R& >~k 1

10 3021047 Suction Pipe Block BAETOw o 1
11 004312 Screw(1/8-44 X 7.9) J1=3 2
12 3021059 Air Nozzle{Lower) 7/ XIT) 2
13 160001 Screw(M4-0.7 x 4) kxy 4
14 0093864 Seal Plug B 1
15 1096029 Air Tube(4 X 25mm)(Black) IF7Fa2—7(8) -
16 0068520 Hose Joint ER=E 1
17 1096002 Nylon Hose(14 X 10 x 1350mm) FOviRk—XR 1
18 0068524 Nylon Hose Mouthpiece R—ZF 1
19 0023392 Nylon Hose(18 x 12 X T000mm) FAaYIRk—2X 2
20 0010310 Venturi Tube RyFa1UE 1
21 0010290 Connector(¢ 6-PT1/8) dxU4H 1
22 0068523 Hose Clamp(Small) IR—RT VTN 1
23 0010721 Cord Clamp(¢ 19-TN) A—ROZ>7 1
24 000665 Washer AR 1
25 009974 Screw{M4-0.7 X 8) Exy 1
26 0068522 Hose Clamp(Large) IR—RTZ VT (KR) 1
27 001175 Screw(9/64-40 x 8) Exry 2
28 9620208 Hexagonal Wrench(3mm) 6ALVF 1
29 1096030 Air Tube(6 X 4mm)(Black) IFFa—7(8) -
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RF/AC16 DEVICE(4)

RF/AC16 & & (4)

42

RefNo Parts No. Description m Amt. Req
1 1249124 Control Box, C. Set HIMEIAR v o X (5H) 1
2 1200161 Control Box Cover FIfER Y 7 A HIN— 1
3 110076 Screw(M3-0.5 x 6) xRy 4
4 300030 Washer WA 4
5 1260036 Box Lid Ry o RE 1
6 009791 Screw(M3-0.5 X 6) xRy 2
7 1057040 Counter(Double digit) N5 (247 (#8) 2
8 1057109 Control Board Unit HITEELAR (48) 1
9 1050071 EPROM EPROM 1

10 0010124 Transformer SR 1
11-1 0010885 Fuse(2A)(100V) Ea—X 1
11-2 0010912 Fuse(1A)(200, 220V) ka—X 1
11-3 0010529 Fuse(0.5A)(380V) Ea—-X 1
12 0011709 Control Box Stay FIER Y 7 AR T« 4
13 006905 Wood Screw(¢ 5.1 x 20) RAxY 8
14 0011192 Knee Switch, C. Set BRAA v F(58) 1
15 0011189 Knee Switch BRAA v F 1
16 300031 Washer Ty 4
17 300033 Spring Washer ATV T Ty ¥y 2
18 100038 Wing Nut(M4) Favrvh 2
19 0092232 Knee Switch Holder BRR 1w FEUFHR 1
20 006910 Wood Screw(¢ 6.8 X 26) RrY 2
21 0068456 Supplementary Presser Foot, C. Set  #BhR T () 1
22 0068453 Supplementary Presser Foot Holder #BH#EIA 1
23 000334 Nut Fv bk 1
24 001156 Screw(11/64-40 x 13.3) Exry 1
25 004208 Adjusting Screw(5/16-24 x 9) REIRY 1
26 0068117 Yielding Section Spring INFT/NFR 1
27 0068452 Supplementary Presser Foot Pin BRIy 1
28 004180 Screw(1/8-44 x 4.8) xRy 1
29 0068451 Supplementary Presser Foot BT 1
30 004207 Screw(M2-04 x 2.5) xRy 1
31 0068449 Supplementary Feed Dog Enx Y 1
32 009150 Screw(11/64-40 x 11) JI % ]
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SET STYLE SL-C EXCLUSIVE PARTS(1)
C

SL-CER#M(T)

43

RefNo Parts No. Description m % Amt. Req
1 3021055 MFS, C. Set MFS(#8) 1
2 3021548 Sewing Machine Supporting Block T VRfMAE 1
3 004215 Screw(3/8-16 X 45) 1ExY 2
4 000016 Nut Fwvhk 8
5 009858 Bolt(M8-1.25 X 75} MLk 4
6 000429 Washer Ty 4
7 0068962 Supporting Block Cushion BB Ivyay 4
8 000070 Hanging Nut mpUFv bk 4
9 0037912 Chain H 1

10 0068161 Presser Foot Connecting Lever B EEL /N~ 1
11 004440 Screw(11/64-40 x 8.3) ExY 1
12 0068160 Handwheel N RiR1—=I 1
13 001156 Screw(11/64-40 x 13.3) Exy 3
14 3021544 Belt Cover(Upper) NIk AIR— (L) 1
15 3021545 Belt Cover(Lower) NIV HIR—(T) 1
16 009973 Screw(M5-0.8 x 10) Exy 4
17 3021009 MLS, C. Set MLS(#8) 1
18 9611043 Pitman Evhkxy 1
19 3021010 Driving Lever Shaft EXEh L J\—Hh 1
20 3021012 Rod End Oy kIR 2
21 000421 Nut(M12) vk 2
22 3021014 Rod End Nut Oy RZVRFvy b 2
23 000429 Washer PABA 4 2
24 000676 Spring Washer AU ITy 2y 2
25 009891 Screw(M8-1.25 x 20) xRy 2
26 0077286 Collar(12 x 243 x 10) Hno— 2
27 003635 Screw(1/4-40 X 6) JI= 4
28 3021011 Driving Lever EREfL JX— 2
29 160007 Screw(M6-1 X 6) Exy 4
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SET STYLE SL-C EXCLUSIVE PARTS(2) SL-CER&m(2) 44
C - "

RefNo Parts No. Description m % Amt. Req
1 3021105 SL-CT, C. Set SL-C1(#H) 1
2 9603012 Machine Table T—=7I 1
3 350001 Wood Screw(¢ 5.8 x 4.5) ARRY 4
4 9611071 Table Stand(H Type) F—TJILEI(HEY) 1
5 9611043 Pitman Ew by 1
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SET STYLE SU-C-R EXCLUSIVE PARTS(1)
-

SU-C-RE A& (1)

45

Ref.No Parts No. Description m A Amt. Req
1 3021079 SU-C1-R, C. Set SU-C1-R(fH) 1
2 3021548 Sewing Machine Supporting Block IV VENAE 1
3 004215 Screw(3/8-16 X 45) (I8 2
4 ‘3021069 Belt Cover Bracket NIV N FR—ERR 1
5 004176 Screw(M5-0.8 x 12) kxy 2
6 000669 Washer A 9
7 009973 Screw(M5-0.8 x 10) xRy 7
8 3021068 Belt Cover(Lower) NIV AIR—(T) 1
9 3021065 Belt Cover(Upper) ~NIL ks ANR—(LE) 1

10 9611077 Pitman(Long) Ey b UER) 1
11 0068161 Presser Foot Connecting Lever BT gL /N — 1
12 004440 Screw(11/64-40 x 8.3) I8 1
13 0037912 Chain i | 1
14 000070 Hanging Nut BUFv K 4
15 0068962 Supporting Block Cushion Rd&os v aY> 4
16 000429 Washer A A 4
17 009863 Bolt(M8-1.25 x 120) RIL K 4
18 000016 Nut Fv bk 8
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SET STYLE SU-C-R(2)
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SET STYLE SU-C-R EXCLUSIVE PARTS(2)

SU-C-REHR &8 m (2)

RefNo Parts No. Description m B Amt. Req
1-1 9613107 % Clutch Motor(for 100V) 72y FE—F(100V A) 1
1-2 9613022 % Clutch Motor(for 200V) 22w FE—4(200V A) 1
2-1 0068934 Handwheel, C. Set(M12-1.75) N\ R« —IL(#8) 1
2-2 3020006 Handwheel, C. Set(M10-1) I\ Rk —IL(#R) 1
2-3 3020016 Handwheel, C. Set(M14-2) NV RIRA —JL(48) 1
3-1 3020007 Handwheel Shaft(M12-1.75) NV RIRA— L8 1
3-2 3020008 Handwheel Shaft{M10-1) N RRA —IL# 1
3-3 3020017 Handwheel Shaft(M14-2) I\ RIRA —)LEH 1
4 3020009 Handwheel INYRIRT—IL 1
5 009508 Screw(11/64-40 X 7.5) jI=3% 3
6 3021192 Lever Plate L\—%EBh& 1
7 009977 Screw(M6-1 X 25) jl =S 2
8 000613 Washer Tyy 4
9 100003 Nut +Tvhk 2

10 3021191 Lever(Upper) L/\—(L) 1
11 000498 Washer vy 1
12 000054 Nut Fvk 2
13 9611077 Pitman(Long) vy b U(R) 1
14 3021193 Lever Holder LIR—& 1
15 006920 Wood Screw(® 5.8 x 32) AxY 4
16 0032784 Lever Pin LX—E> 1
17 3021194 Lever(Lower) L/X—(TF) 1
18 110022 Screw{M3-05 x 10) xRy 1
19 000016 Nut Fwvhk 7
20 000676 Spring Washer ATV T Ty v 5
21 300019 Washer A 3
22 9603026 Motor Support E-YHAE 1
23 9603025 Motor Support E—IBTE 1
24 9603024 Machine Table F—=7N 1
25 000070 Hanging Nut mYUF v b 5
26 009861 Bolt(M8-1.25 x 95b) ALk 2
27 000429 Washer ARIE 4 2
28 009863 Bolt(M8-1.25 x 120) NI~ 3
29 9611074 Presser Foot Pedal BT/ R IL 1

Note : * indicates our recommended part.

() * IO RIZEE OHERER 7,
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SET STYLE SU-S EXCLUSIVE PARTS
C

SU-S B &R m

47

Ref.No Parts No. Description m A Amt. Req
1 3021080 SU-S1, C. Set SU-S1(#8) 1
2 3021548 Sewing Machine Supporting Block T VEE 1
3 004215 Screw(3/8-16 X 45) xRy 2
4 3021069 Belt Cover Bracket NI A G 1
5 004176 Screw(M5-0.8 X 12) kxy 2
6 000669 Washer WA 10
7 009973 Screw(M5-0.8 x 10) I8 8
8 3021068 Belt Cover(Lower) NIV~ A/IR=(TF) 1
9 3021065 Belt Cover({Upper) NI FH/—(E) 1

10 3021073 Position Plate MIBR AR 1
11 0068161 Presser Foot Connecting Lever BIHsrEEL /N~ 1
12 004440 Screw(11/64-40 x 8.3} kxry 1
13 0037912 Chain i | 1
14 000070 Hanging Nut BUFv bk 7
15 0068962 Supporting Block Cushion BY&svyyay 4
16 000429 Washer A 6.
17 009863 Bolt(M8-1.25 x 120) ALk 7
18 000016 Nut Fv b 13
19 000676 Spring Washer RIVTIv v 3
20 300019 Washer A o 1
21 009861 Bolt(M8-1.25 x 95) ML 2
22-1 9613120 SU-82, C. Set(Single Phase 100V} SU-S2(iH) (8248 100V ) 1
22-2 9613121 SU-S2, C. Set(3 Phase 200V) SU-S2(#f) (348 200V A) 1
23 3021071 Control Box Support(Front) IR w & R EUSHR (1) 1
24 3021072 Control Box Support(Rear) HIHEDA v & REUSHR (%) 1
25 006905 Wood Screw(¢ 5.1 x 20) by =) 4
26 1200197 Cable(4P) T—7N 1
27 1200196 Cable(6F) g—=I 1
281 ————— Servomotor(for 100V) H—/RE~%(100V B) 1
282 @ ————- Servomotor(for 200V) H—RE—%(200V A) 1
29 3020016 - Handwheel, C. Set(M10) I\ R —)L(#E) 1
30 3020008 Handwheel Shaft(M10) I\ R7RA — LB 1
31 3020009 Handwheel INY RIRA—JL 1
32 009508 Screw(11/64-40 x 7.5) xRy 3
33 9603026 Motor Support(Upper) E—FEAEL) 1
34 9603025 Motor Support E—SWfFAE 1
35 9603024 Machine Table F—=JN 1
361 @ ————- Control Box(for 100V) AR w & Z(100V FB) 1
362 - ————- Control Box({for 200V) &R v o 2 (200V F) 1
37 005624 Screw(M4-0.7 X 10) =S 4
38 9613117 Synchroniser yyoQrAay 1
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EXTRA PARTS(1) for SU-C-R, SU-S
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EXTRA PARTS(1) for SU-C-R, SU-S SU-C-R, SU-S ﬁfiﬁ‘ﬁrﬁ':('l)48
L

RefNo Parts No. Description m A Amt. Req

1 9603025 Motor Support TSRt E 1
2 009864 Bolt(M8-1.25 x 200) AL~ 9
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EXTRA PARTS(2)

FD-62G-01MR Attaching reinforcing tape At > F—F ffiF
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EXTRA PARTS(2)

Ref.No Parts No. Description m A Amt. Req
1 0068486 Stitch Plate #HiR 1
2 0068485 Lower Tape Guide FTFr—7HAR 1
3 004312 Screw(1/8-44 x 7.9) Exy 1
4 0068472 Lap Former Guide Plate(Left) Sw T 7 —IHA RIRE) 1
5 0068473 Lap Former Guide Plate(Right) Sy I 74— HA RIR(E) 1
6 004134 Screw(1/8-44 X 6.5) IS 7
7 0068463 Sewing Cylinder Cover(Upper) YvF EHIN— 1

FD-62G
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EXTRA PARTS(3)

o
=
<
()
N
©
[
O
(T

Left side trimming ZtJY A

Right side trimming &/tIY A

FD-62G



EXTRA PARTS(3) | BEERS(3) 50
. -
RefNo Parts No. Description m A Amt. Req
1 0068443 Stitch Plate £k 1
2 0068444 Stitch Plate Tongue EHARIT 1
3 0068096 Main Feed Dog #xEl 1
4 0068441 Differential Feed Dog(5 rows) gz (551) 1
5 3027125 Presser Foot, C. Set3(Right side) B3 (HETY ) 1
6 3027096 Presser Foot BT 1
7 009853 Screw(11/64-40 x 6.5) ExY 1
8 0068127 Carrier/Hook Driving Segment FrUF - JvoITAVE 1
9 0068128 Carrier/Hook Driving Lever Link FyUr - JyvoLNR=Uvo 2
10 0068129 Link Pin Doy 4
11 004172 Screw(3/32-56 x 3.4) Exy 4
12 0068126 Thread Hook Driving Lever BRI v LIN— 1
13 0068124 Top Cover Thread Hook BURTv o 1
14 004353 Screw(9/64-40 X 7) xy 1
15 0068125 Top Cover Thread Carrier DrivingLever il %k*F+ U7 L /\— 1
16 0068123 Top Cover Thread Carrier fURFrUF 1
17 004180 Screw(1/8-44 X 4.8) Exy 2
18 0068346 Presser Foot Attach Piece(Right) I HA RRE) 1
19 0068347 Presser Foot Attach Piece(Left) BIHA NRE) 1
20 004154 Screw(3/32-56 X 1.5) =% 4
21 0068121 Lower Knife TXAX 1
22 3027123 Lower Knife Clamp TRARYIZVF 1
23 001227 Screw(1/8-44 X 3.8) Exy 1
24 0068117 Yielding Section Spring PILS:: i aAN=S 1
25 3027120 Yielding Section BT 1
26 0068478 Presser Foot Spring Plate(Left) FATHR/NR(FE) 1
27 0068158 Presser Foot Spring Plate(Right) HIAR/INR(R) 1
28 004173 Screw(3/32-56 x 2.4) = 2
29 0068120 Spring Plate Holder HIR/ANRKRILSY 1
30 0068187 Chip Guard FyTH—R 1
31 3027087 Chip Guard Spring FvFH—RNRx 1
32 004166 Screw(1/8-44 x 3.2) kxy 1
33 3027098 Presser Foot, C. Set3(Left side) HIGEI)N(EDYR) 1
34 0068157 Presser Foot Spring Plate(Left) IR/ SR (L) 1
35 0068448 Presser Foot Spring Plate(Right) HITR/INR(B) 1
36 310134 & Oil Wick(24mm) PRy 2
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EXTRA PARTS(4)

FD-62G-06MR Difference : 2.0mm/ Bz 2.0mm

31

FD-62G-06MS Difference : 2.0mm/ B¥# 2.0mm

FD-62G



EXTRA PARTS(4)

Ref.No Parts No. Description m % Amt. Req

1 3027003 Presser Foot, C. Set3 HI(HE3) 1

2 3027001 Presser Foot, C. Setl HIT(FET) ]
3 009853 Screw(11/64-40 X 6.5) xR 1
4 0068127 Carrier/Hook Driving Segment FrUF - TJyoEITAVE 1
5 0068128 Carrier/Hook Driving Lever Link FrUry - TJvoLNR=U>rs 2
6 0068129 Link Pin Yyvoey 4
7 004172 Screw(3/32-56 x 3.4) TRy 4
8 0068126 Thread Hook Driving Lever EJRT v I LIN— 1
9 0068124 Ornamental Thread Hook BRIV 1
10 004353 Screw(9/64-40 X 7.2) Exy 1
11 0068125 Ornamental ThreadCarrierDrivingLever  &iU%F v U F L /\— 1
12 0068123 Ornamental Thread Carrier MmYURFYUFTLN— 1
13 004180 Screw(1/8-44 X 4.8) Exy 2
14 00683486 Presser Foot Attach Piece(Right) BT A4 RR(EE) 1
15 0068347 Presser Foot Attach Piece(Left) HIHA RR(E) 1
16 004154 Screw(3/32-56 X 1.5) xRy 4
17 0068121 Lower Knife TAX 1
18 3027062 Lower Knife Clamp TAROSVT 1
19 001222 Screw(1/8-44 X 3.8) IExY 1
20 0068117 Yielding Section Spring NI /CR 2
21 3027120 Yielding Section AR 1
22 3027005 Cloth Plate Guide wAHAR 1
23 004182 Screw(3/32-56 X 2) xRy 2
24 3027007 Presser Foot Spring Plate(Left) BRI/ CR(E) 1
25 3027008 Presser Foot Spring Plate(Right) HIiR/\R(A) 1
26 004173 Screw(3/32-56 X 24) kxry 2
27 0068120 Spring Plate Holder HIR/NRRILY 1
28 3027009 Chip Guard FyIH—R 1
29 3027087 Chip Guard Spring FyIH—RATV T 1
30 004166 Screw(1/8-44 X 3.2) xRy 1
31 0068508 Upper Knife EAR 1
32 3028000 Stitch Plate #iR 1
33 3029001 Main Feed Dog(P=1.8mm) #Bax 1
34 3029000 Differential Feed Dog(P=1.8mm) BixE Y 1
35 3021034 Lap Former Sy T TA—X 1
36 3027015 Presser Foot, C. Set3 I (FE3) 1
37 3027013 Presser Foot, C. Set1 HITEET) 1
38 0068558 Ornamental Thread Carrier HURFLUF 1
39 0068509 Lower Knife TAR 1
40 3027016 Presser Foot Spring Plate(Left) HITR/INR(E) 1
41 3027017 Presser Foot Spring Plate(Right) W ITIR/NR(AB) 1
42 3028006 Stitch Plate Tongue AR 1
43 3028005 Stitch Plate #HR 1
44 310134 & Oil Wick(24mm) PPy 2
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EXTRA PARTS(5)
FD-62G-06MS

FD-62G



EXTRA PARTS(5)

Ref.No Parts No. Description m % Amt. Req
1 3021023 Knife Holder Guide Collar, C. Set EXZRILTHA K77 — () 1
2 3021021 Knife Holder Shank Support EAZRFRNET Vv E 1
3 0068181 Knife Holder Spring EXZRILTINER 1
4 3021022 Knife Holder Guide Collar EARRIWLETHA RDZ— 1
5 004185 Screw(9/64-40 X 7.2) XY 1
6 0068180 Knife Holder Shank EXRFRNEIT vy 1
7 3020471 Sewing Head Cover{Front) V—A TNy RETH/IR— 1
8 3021026 Frame Chip Guard Bracket ZL—LFyTH—-REREE 1
9 001175 Screw(9/64-40 X 8) xRy 2

10 000322 Nut Tk 2
11 3021025 Frame Chip Guard Support JL—LFvTH—REZT

12 3021024 Frame Chip Guard JL—LFvIH—R

13 001203 Screw(9/64-40 X 4.5) kxry

14-1 3021120

Lap Former(Note 1)

SvTTA-X(EED

14-2 3021087

Lap Former(Note 2)

Sy TTA—=N(E2)

el Bl et e Bl e el e B AN ] el

15 3021033 Lap Former Slide Block v 7I74—Y8E

16 004172 Screw(3/32-56 x 3.4) IERY

17 001228 Screw(3/32-56 % 3.2) R

18 0068471 Lap Former Slide Block Spring PR R4 VAC S

19 004182 Screw(3/32-56 X 2.5) =)

20 0068473 Lap Former Guide Plate(Right) S 7T A =T RiR(EA)

21 0068472 Lap Former Guide Plate(Left) Z9 T I7 A= HA FIR(E) 1
22 0068463 Sewing Cylinder Cover(Upper) YV EHIR— 1
23 004134 Screw(1/8-44 X 6.5) Ry 8
24 004218 Screw(3/32-56 X 1.6) xRy 1
25 3020473 Knife Driving Lever EAZLR— 1

Note 1 : The width of the end : 5.0mm

(E1) feimDONE - 5.0mm

Note 2 : The width of the end : 4.2mm

(H2) FEImDIE : 4.2mm

FD-62G
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EXTRA PARTS(6)
FD-62G-06MS

39

FD-62G



EXTRA PARTS(6)

Ref.No Parts No. Description W A Amt. Req
1 3020015 Carrier/Hook Driving Rod(Left), C. Set ¥+ U7 - Zvo0Ov R(E)HE) 1
2 0068148 Carrier/Hook Driving Rod(Left) FrUF - ZvoOv R(E) 1
3 001174 Screw(9/64-40 x 10.3) IExRY 2
4 0068551 Rod Ball{Left) 0w RER(E) 1
5 0068552 Carrier/Hook Sleeve Lever FrUF - Ty IRY—TLIIR— 1
6 000347 Nut Fv bk 1
7 0068553 Needle Clamp(6.0) # 1k X 1
8 000393 Pin ey 5
9 3027080 Presser Foot, C. Set3 AT (40 3) 1

10 3027082 Presser Foot, C. Setl BWIEET) 1
11 009853 Screw(11/64-40 X 6.5) R 1
12 0068127 Carrier/Hook Driving Segment FrUFP - TvoEITAVE 1
13 0068128 Carrier/Hook Driving Lever Link FrUr - TvoLNR=U>o 2
14 0068129 Link Pin Uvoy 4
15 004172 Screw(3/32-56 X 34) Fxy 4
16 0068126 Thread Hook Driving Lever HURTy I LIIN— 1
17 0068124 Ornamental Thread Hook FURT v 1
18 004353 Screw(9/64-40 X 7.2) xR 1
19 0068125 OrnamentalThreadCarrier DrivingLever i) ¥+ U 7L /X— 1
20 0068558 Ornamental Thread Carrier BV RFrUT 1
21 004180 Screw(1/8-44 X 4.8) bRy 2
22 0068346 Presser Foot Attach Piece(Right) I HA RiR(E) 1
23 0068347 Presser Foot Attach Piece(Left) I A RIR(E) 1
24 004154 Screw(3/32-56 X 1.5} XY 4
25 0068121 Lower Knife TAX 1
26 3027062 Lower Knife Clamp TAROGZVT 1
27 001222 Screw(1/8-44 X 3.8) ExY 1
28 0068117 Yielding Section Spring BT /NFR 2
29 3027010 Yielding Section JRT 1
30 3027058 Cloth Guide Plate wHAR 1
31 004182 Screw(3/32-56 x 2) kxy 2
32 3027084 Presser Foot Spring Plate(Left) BIR/NR(E) 1
33 3027085 Presser Foot Spring Plate(Right) BIHR/INR () 1
34 004173 Screw(3/32-56 x 2.4) Exy 2
35 0068120 Spring Plate Holder B IR/INRRILS 1
36 3027009 Chip Guard FyTH—R 1
37 3027087 Chip Guard Spring FYTH—RIXTIVT 1
38 004166 Screw(1/8-44 x 3.2) IExRY 1
39 0068184 Upper Knife EXZR 1
40 3029014 Main Feed Dog(P=2.1mm) Bxl 1
41 3029018 Differential Feed Dog(P=2.1mm) B! 1
42 3028014 Stitch Plate iR 1
43 0068560 Stitch Plate Tongue SR 1
44 310134 & Oil Wick(24mm) AR 2
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EXTRA PARTS(7)
FD-62G-12MR Difference

: 1.5mm/ B Z 1.5mm

31

<
¢}

35

FD-62G



EXTRA PARTS(7)

RefNo Parts No. Description m A Amt. Req
1 3027119 Presser Foot, C. Set3 AI(E3I) 1
2 3027117 Presser Foot HT 1
3 009853 Screw(11/64-40 X 6.5) Exy 1
4 0068127 Carrier/Hook Driving Segment FrUr - TvouITAVE 1
5 0068128 Carrier/Hook Driving Lever Link FvU7 - JvoLR=V>o 2
6 0068129 Link Pin UyopEy 4
7 004172 Screw(3/32-56 X 3.4) Exy 4
8 0068126 Thread Hook Driving Lever BRI v LIK— 1
9 0068124 Ornamental Thread Hook fMURT vy 1

10 004353 Screw(9/64-40 x 7.2) xRy 1
11 0068125 Ornamental Thread Carrier DrivingLever BiY%&F+ U7 L /\— 1
12 0068123 Ornamental Thread Carrier HURFTUT 1
13 004180 Screw(1/8-44 X 4.8) Exy 2
14 0068346 Presser Foot Attach Piece(Right) I A1 RiR(A) 1
15 0068347 Presser Foot Attach Piece(Left) BIAHT FiR(E) 1
16 004154 Screw(3/32-56 x 1.5) kExry 4
17 0068509 Lower Knife TARX 1
18 3027124 Lower Knife Clamp TAROGS>T 1
19 001227 Screw(1/8-44 x 3.8) Ry 1
20 0068117 Yielding Section Spring BT NER 1
21 3027121 Yielding Section MR 1
22 0068474 Cloth Plate Guide wHAR 1
23 004182 Screw(3/32-56 x 2) xRy 2
24 0068504 Presser Foot Spring Plate(Left) BIR/INR(E) 1
25 0068505 Presser Foot Spring Plate(Right) HIiR/NR(A) 1
26 004173 Screw(3/32-56 x 2.4) TRy 2
27 0068120 Spring Plate Holder BIRN\RRILY 1
28 0068187 Chip Guard FyvTH—R 1
29 3027087 Chip Guard Spring FyTH—RIATFTV T 1
30 004166 Screw(1/8-44 X 3.2) xRy 1
31 0068508 Upper Knife EXX 1
32 0068500 Stitch Plate #Hik 1
33 0068444 Stitch Plate Tongue AR 1
34 0068507 Main Feed Dog(P=1.8mm) XY 1
35 0068506 Differential Feed Dog(P=1.8mm) BIXEY 1
36 310134 & Oil Wick(24mm) pizPY 2
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EXTRA PARTS(8)

FD-62G-01

FD-62G-01

4

% ;

FD-62G-01

FD-62G-12MR

FD-62G-12MR

FD-62G




EXTRA PARTS(8) 45 ST B8 S (8) 55
|

Ref.No Parts No. Description m A Amt. Req
1 3027010 Yielding Section(Note 1) ANRIGET) 1
2 3020004 Fabric Guide(Note 2) THA RGE2) 1
3 001230 Screw(3/32-56 x 3.8) ERY 1
4 3029004 Main Feed Dog(with Rubber}(P=2.1mm)#&V (5/8{—% V) 1
5 3029002 DifferentialFeedDog(withRubber)(P=2.1mm) &8I (Z/\—%& V) 1
6 3029009 Main Feed Dog(Coarse Mesh) #xY (Fm) 1
7 3029008 Differential Feed Dog(Coarse Mesh)  BT3E VU (i) 1
8 3027074 Presser Foot Spring Plate{Left)(Note 3)B TR/ (E)(GE3) 1
9 3027075 Presser FootSpring Plate(Right)(Note3) #I#x/\VR(H)(E3) 1

10 0068549 Presser Foot Spring Plate(Left) (Note 4)# T/ \R () ((£4) 1
11 0068550 Presser FootSpring Plate(Right)(Note 4) I #/NR(H)(E4) 1
12 3021075 Suction Pipe BaAE 1
13 160007 Screw(M6-1 X B) kxry 1

Note 1 : For light materials

(1) EYH

Note 2 : Fabric Guide for left side trimming
(E2) £ Y HOHEHA ¥

Note 3 : For Crotch Seam
(E3) 7avyFr—2rH

Note 4 : Shorter than standard part
F4) EER L D EY
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THREAD STAND

<t

#

AN
—

56

Ref.No Parts No. Description m 4 Amt. Req
1 9620697 Thread Stand, C. Set(7 Spools Type) SR3IZA (#)(7 &% H) 1
2 9620704 Thread Hanger ALy RNAVA 1
3 911061 Screw(M6-1 X 10) Ry 4
4 9620631 Column Cap A5 hLFvv 7 1
5 9620700 Eyelet FALwhk 26
6 9620634 Thread Guide Holder(Large) HA RRILZ(K) 1
7 911002 Screw(M4-0.7 X 20) ExY 1
8 911001 Screw(M4-0.7 x 12) [12=87 1
9 910001 Nut Fv bk 4

10 9620706 Thread Guide Arm A RFP—LA 1
11 9620707 Thread Guide Holder(Small) HA RTILZ (N 1
12 911062 Screw(M4-0.7 X 15) =% 2
13 9620705 Thread Guide HREA 1
14 9620709 Thread Stand HRIIB 1
15 9620644 Spool Cushion AT=Norvray 7
16 9620710 Spool Pin R T — )L 7
17 9620711 Spool Mat RAT7—=II v b 7
18 9620712 Spool Seat Disc A7—=)lm 7
19 910014 Nut(M6-1) Fwhk 14
20 930056 Washer A S 14
21 9620708 Thread Stand Bar R 1
22 3021106 Column Pipr, C. Set a5 LA 7 (f8) 1
23 9620669 Column Cap Ao LFvyv 7 1
24 9620673 Column Pipe Connector AT LA THRF 1
25 911006 Screw(M5-0.8 X 13) =) 2
26 910004 Nut Tk 2
27 9620675 Column Pipe(Lower) A7 LI Z(TF) 1
28 930054 Washer Twy 1
29 910005 Nut(5/8-18 UNF) Fvk 1
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ACCESSORIES




ACCESSORIES 754 % 57
.|

Ref.No Parts No. Description m A Amt. Req
1 0037913 Bag % 1
2 0099094 Screwdriver(2.5 X 75mm) RS 1
3 0099091 Screwdriver(5.5 X 200mm) N2 AN 1
4 0099051 Thread Tweezers Evtewhk 1
5 0037916 Hexagonal Wrench(3.2mm) 6ALYF 1
6 0085964 Hexagonal Wrench{4mm) 6AaLVF 1
7 9620402 Wrench(7 X 5.5) L>F 1
8 0037945 Wrench(7.9 x 8) L>F 1
9-1 0068121 Lower Knife TXX 1
9-2 3021109 Lower Knife(12HR, 12HS) TXAX 1

10-1 0068184 Upper Knife EXX 1
10-2 3021111 Upper Knife(12HR, 12HS) EXX 1
11 3000010 "~ Looper Threading Bar — B 1
12 9620002 Oiler HEY 1
13 —-————- SF Oil 68(350ml) P 1
14-1 9720248 Instruction Book 1
14-2 9720247 Bk WERBRE 1

1

15 9710115 Parts Book NR=YTvy

FD-62G
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EXTRA TOOLS & GAUGES

FD-62G



EXTRA TOOLS & GAUGES

Ref.No Parts No. Description m B Amt. Req
1 0068365 Looper Rocking Movement Gauge Unit  JL—/NEGEEHES — J (18) 1
2 0068366 Looper Rocking Movement Gauge Graduation JL—/VEGESE BER 1
3 0068367 Looper Rocking Movement Gauge Pointer  JL—/NEREEEISH 1
4 0068361 Looper and Needle Cynchronizing Gauge Unit & « JL—/R&¥A V5 —J#E) 1
5 0068362 Needle Setting Block ey =070y 1
6 000173 Nut vk 1
7 004200 Adjusting Screw(7/32-40 X 21.8) FEIRY 1
8 0068363 Looper Clamp and Height Gauge W=nRo5>7 1
S 004201 Screw(9/64-40 x 11.1) xRy 1

10 004404 Screw(3/32-56 X 5.1) xRy 1
11 0068364 Cynchronizing Gauge Rod i A G 2y et m B |
12 0068368 Looper Angle Gauge W—REETF—Y 1
13 0068369 Looper Gauge =Ry = 1
14 0068371 Looper Avoid Gauge Unit J—/RIRERHI — T (#R) 1
15 0068370 Needle Height Test Pin FAMEY 2
16 0068360 Needle Height Gauge(MR) HEvs—3 1
17 0068563 Needle Height Gauge(MS) HEvs—y 1
18 0068375 Needle Bar Setting Torgue Rod HENILI - 1
19 0099096 HexagonalWrenchKey(T-Handle)(6.35mm)(1/4inch) TR F—L > F 1
20 0037923 Hexagonal Screwdriver(1.98mm)(5/64inch) +—L > F RS> /X 1
21 0099097 Wrench(OpenandBoxEnds)(6.35mm)(1/4inch) L > F 1
22 0099098 Pin Wrench EvL>F 1
23 0099099 Offset Box Wrench(4.76mm)(3/16inch) A 7twv kv 7 ALV F 1
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WARNING LABEL ZEHoXNJL

LABEL Parts No. Description
Pl ARE Tz
390220 |SAFETY INSTRUCTON LABEL

S}
[ el
__I

i
—
Sy

BBLEE] C0p ERIALER |
A DANGER ERAA v F a1,
5B ThbREITEZE, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HGHVOLTAGE
turn off power e
supply and wait REFENL
more than S minutes
before opening.
“Be sure to connect earth line”.
390145
T—AoNL
ROTATINGDIRECTION
v SYMBOL. : CHECK CORRECT ROTATING
390146 DIRECTION
[EERAERR 7L
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
THEE '
CAUTION /773:3%‘5/\}[/
GCAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

—_—r Yo, p—
St
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FD-62G ciass LIST of MAIN SPARE PARTS(EEEY 2 )(1)

Main Parts
2
\
Needle Presser Presser Presser Foot |Presser Foot
Clamp Foot, Foot Spring Plate  [Spring Plate
C. Set3 ‘ (Left) i (Right) ]
Models &1k A TR (4H3) W T [HIARN\REFHIRARE)
FD-62G-01MR 0068053 3027092 3027090 0068118 0068119
01MR-12 " 3027127 " 1 "
01MR-59 1 3027098 3027096 0068157 0068448
01MS 0068553 3027095 3027093 0068561 0068562
01MS-12 " 3027187 " " "
Main Parts
T~
Lap Carrier/ Carrier/ Knife Stitch
Former Hook Sleeve |Hook Rod Driving Plate
Lever _ Ball(Left) Lever
Models ST I3 —< |R)—T L= OYFERE) | EARL/\— EiR
FD-62G-01MR 0068150 3020050 3020430 0068490
01MR-12 " " " 7"
01MR-59 0068150 3020050 7" 0068443
01MS 0068552 0068551 1" 0068559
01MS-12 1/ " Vi "
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% Nz S 2
J \o/
&
Upper Lower Lower Top Cover Top Cover Cloth
Knife Knife Knife Thread Thread Guide
Clamp Carrier Hook Plate i
EAX TAX TARISVT | ) RFYUT| SRURTVD WAHAR
0068184 0068121 3027123 0068123 - 0068124
I/ " I " "
" " " 0068558 1
/i 1) " 1/ 1
/4 V4 1/} 1 1)
Stitch Differential Main Needle Needle Looper
Plate Feed Dog Feed Dog Guard Guard
Tongue (Front) (Rear_)‘
& AR BT 2L &5 4 (5I1) 824 (1) JL—N
0068491 0068095 0068096 0068218 0068097 0068217
" I 14 174 I/ 13
0068444 0068441 0068096 U 7" "
0068560 0068095 0068096 " /" 1"
" 0068095 0068096 " 4 7"




o1

FD-62G Class LIST of MAIN SPARE PARTS(ZEH& Y X 1)(2)

Main Parts
&2
\
Needle Presser Presser Presser Foot |Presser Foot
Clamp Foot, Foot Spring Plate Spring Plate
C. Set3 (Left) (Right)
Models &1k A ?@I(ﬁ'%HS) S BT AR (| BT AR (H)
FD-62G—03MR 0068053 3027102 3027100 0068423 0068424
03MS 0068553 3027106 3027104 3027023 3027024
06MR 0068053 3027052 3027054 3027056 3027057
07MS 0068553 3027109 3027107 3027077 3027078
07MS—1 " 1/ " " "
Main Parts
"(\\
Lap Carrier/ Carrier/ Knife Stitch
Former Hook Sleeve |Hook Rod Driving Plate
, Lever Ball(Left) Lever
Models ST IA—< | A—T L —| OvRsk(E) | EARL/— AR
FD—62G-03MR 0068150 3020050 3020430 0068490
03MS 0068552 0068551 " 0068559
06MR 3021120 0068150 3020050 3020473 3028013
07MS 3021091 0068552 0068551 0068552 3028012
07MS-1 7" " " " 3028017




&

5
© = | <
Z
Upper Lower Lower Top Cover Top Cover Cloth
Knife Knife Knife Thread Thread Guide
Clamp Carrier Hook Plate i
EAX T AR TARHYSLT %U%#ﬂﬂﬁz %U%7v7_ WmhHAR
0068184 0068121 3027123
" " n
" 1" 3027062 0068123 0068124 3027058
n " 3027124 0068558 3021092
" " " 17; "
4| =
Stitch Differential Main Needle Needle Looper
Plate Feed Dog Feed Dog Guard Guard
Tongue (Front) (Rear)
&R T B %5 ') ZE &1 %4 (8I) 24 (1R) JL—\
0068491 0068095 0068096 0068218 0068097 0068217
0068560 0068095 0068096 n " "
0068491 3029018 3029014 " " 1"
0068560 3029015 3029016 " " "

n

1

14

1/

11

3029305
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FD-62G class LIST of MAIN SPARE PARTS(ZEHSY 2 1) (3)

Main Parts
N | e
Needle Presser Presser Presser Foot |[Presser Foot
Clamp Foot, Foot Spring Plate Spring Plate
C. Set3 (Left) (Right)
Models g1k A T (#H3) #H I [HIRN\REIRIRAARE)
FD-62G-12MR 0068053 3027140 3027110 3027144 3027145
12MR-12 " 3027188 " 0068464 0068465
12MR-52 " 3027232 3027230 3027074 3027075
12MS 0068553 3027143 3027113 3027114 3027145
12MS-52 " 3027232 3027230 3027074 3027075
12MS-53 " 3027235 " " "
12HR 0068053 3027177 3027175 3027166 3027167
12HS 0068553 3027180 3027178 " "
15MS " 3027092 3027090 0068118 0068119
Main Parts
Lap Carrier/ Carrier/ Knife Stitch
Former Hook Sleeve [Hook Rod Driving Plate
Lever Ball(Left) Lever
Models YT IA— | RY—TL/\—| OYFER(E) | EARL/— AL
FD-62G-12MR 3021120 0068150 3020050 3020430 3028015
12MR-12 " n I7a " "
12MR-52 " " " 1/ "
12MS " 0068552 0068551 " 3028016
12MS-52 " n” " 1" 1/
12MS-53 " " " " "
12HR 3021119 0068150 3020050 " 3028015
12HS " 0068552 0068551 " 3028016
15MS " " " 0068490




&

Sy
& =) @
&
Upper Lower Lower Top Cover Top Cover Cloth
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000016 43 4 000390 4 18 000548 8 33
000016 45 18 000393 13 2 000550 11 25
000016 46 19 000393 15 21 000568 14 3
000016 47 18 000393 18 2 000586 8 8
000039 6 7 000393 22 32 000588 37 14
000054 46 12 000393 23 32 000588 40 14
000070 43 8 000393 24 32 000600 29 17
000070 45 14 000393 26 34 000600 30 20
000070 46 25 000393 28 20 000600 32 3
000070 47 14 000393 53 8 000600 33 29
000145 14 5 000421 43 21 000600 34 21
000173 58 6 000426 29 18 000600 36 8
000187 1 44 000426 30 21 000613 46 8
000203 5 27 000426 32 4 000623 30 6
000278 5 35 000426 33 30 000623 31 13
000306 8 28 000426 34 22 000623 31 43
000306 9 23 000426 36 9 000623 33 23
000322 1 13 000429 43 6 000623 36 21
000322 16 10 000429 43 23 000623 37 4
000322 52 10 000429 45 16 000623 40 4
000334 31 39 000429 46 27 000644 30 12
000334 33 19 000429 47 16 000644 31 6
000334 35 4 000463 4 13 000644 37 12
000334 42 23 000470 8 23 000644 40 12
000335 1 45 000471 7 5 000665 38 16
000335 30 13 000472 1 20 000665 41 24
000335 31 7 000474 1T 32 000669 45 6
000335 37 13 000474 9 22 000669 47 6
000335 40 13 000475 10 41 000676 43 24
000340 1T 10 000477 8 3 000676 46 20
000347 7 6 000478 2 4 000676 47 19
000347 13 40 000479 1 39 000726 1 22
000347 15 29 000480 2 22 000755 9 15
000347 18 9 000485 3 17

000347 22 41 000486 2 28 001107 3 29
000347 23 41 000487 10 42 001123 35 14
000347 24 41 000488 10 45 001123 41 5
000347 26 43 000489 8 41 001132 31 17
000347 28 18 000498 46 11 001132 33 4
000347 53 6 000509 4 25 001132 34 3
000355 7 21 000532 3 7 001156 35 5
000355 8 25 000532 11 26 001156 42 24
000355 9 8 000532 30 11 001156 43 13
000356 7 19 000532 31 5 001170 5 28
000356 8 9 000532 33 5 001174 7 4
000356 9 6 000532 34 4 001174 13 37
000356 28 7 000532 37 11 001174 15 26
000363 6 56 000532 40 11 001174 18 6
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001174 22 38 001228 25 34 004154 19 16
001174 23 38 001228 26 45 ' 004154 20 16
001174 24 38 001228 52 17 004154 21 16
001174 26 40 001230 55 3 004154 22 16
001174 28 15 001601 3 10 004154 23 16
001174 53 3 001923 30 10 004154 24 16
001175 1 43 001923 31 4 004154 25 16
001175 7 38 001923 37 10 004154 26 16
001175 16 9 001923 40 10 004154 50 20
001175 35 16 004154 51 16
001175 38 19 003312 3 65 004154 53 24
001175 41 27 003410 5 6 - 004154 54 16
001175 52 9 003434 5 8 004160 10 27
001196 3 66 003434 10 13 004161 10 25
001203 2 26 003473 8 36 004162 9 31
001203 14 14 003473 10 31 004163 10 22
001203 16 13 003635 7 45 004164 8 17
001203 37 21 003635 27 12 004165 8 2
001203 40 21 003635 43 27 004166 6 42
001203 b2 13 003638 9 &5 004166 12 31
001222 3 40 003638 28 4 004166 13 34
001222 8 12 003646 5 13 004166 15 19
001222 17 19 003649 5 12 004166 17 30
001222 51 19 003659 5 49 004166 18 40
001222 53 27 003670 6 62 004166 19 30
001227 6 32 004166 20 32
001227 12 19 004123 5 22 004166 21 30
001227 13 25 004134 2 18 004166 22 30
001227 15 9 004134 3 61 004166 23 30
001227 18 29 004134 16 23 004166 24 30
001227 19 19 004134 18 53 004166 25 32
001227 20 19 004134 19 38 004166 26 32
001227 21 19 004134 20 41 004166 50 32
001227 22 19 004134 21 38 004166 51 30
001227 23 19 : 004134 22 49 004166 53 38
001227 24 19 004134 23 49 004166 54 30
001227 25 19 . 004134 24 49 004167 6 1
001227 26 19 004134 25 40 004168 10 44
001227 50 23 004134 26 51 004169 8 42
001227 54 19 004134 49 6 004170 5 43
001228 16 17 004134 52 23 004171 7 44
001228 18 48 004138 10 47 004171 27 11
001228 19 33 004154 6 29 004172 6 20
001228 20 36 004154 12 16 004172 12 7
001228 21 33 004154 13 22 004172 13 13
001228 22 44 004154 15 6 004172 16 16
001228 23 44 004154 17 16 004172 17 7

001228 24 44 004154 18 26 004172 18 17



INDEX

FD-62G Page =3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
004172 19 7 004180 6 26 004185 27 5
004172 19 32 004180 6 35 004185 52 b
004172 20 7 004180 12 13 004186 5 15
004172 20 35 004180 12 22 004187 3 52
004172 21 7 004180 13 19 004188 1 54
004172 21 32 004180 15 12 004190 2 29
004172 22 7 004180 17 13 004191 3 60
004172 22 43 004180 18 23 004192 1 4
004172 23 7 004180 19 13 004194 2 5
004172 23 43 004180 20 13 004196 1 17
004172 24 7 004180 21 13 004197 3 50
004172 24 43 004180 22 13 004198 11 22
004172 25 7 004180 23 13 004200 58 7
004172 25 35 004180 24 13 004201 58 9
004172 26 7 004180 25 13 004202 4 6
004172 26 46 004180 26 13 004206 3 25
004172 50 11 004180 35 9 004207 35 11
004172 51 7 004180 42 28 004207 42 30
004172 h2 16 - 004180 50 17 004208 35 6
004172 53 15 004180 51 13 004208 42 25
004172 54 7 004180 53 21 004215 43 3
004173 6 38 004180 54 13 004215 45 3
004173 12 25 004181 7 39 004215 47 3
004173 13 30 004181 8 47 004216 6 50
004173 15 15 004181 27 7 004218 2 20
004173 17 26 004182 5 46 004218 16 24
004173 18 34 004182 16 19 004218 18 55
004173 19 26 004182 17 23 004218 19 40
004173 20 26 004182 18 43 004218 20 43
004173 21 26 004182 19 23 004218 21 40
004173 22 26 004182 20 23 004218 22 51
004173 23 26 004182 21 23 004218 23 51
004173 24 26 004182 22 23 004218 24 51
004173 25 26 004182 23 23 004218 25 42
004173 26 26 004182 24 23 004218 26 53
004173 50 28 004182 25 23 004218 52 24
004173 51 26 004182 26 23 004245 3 43
004173 53 34 004182 51 23 004249 11 19
004173 54 26 004182 52 19 004284 8 46
004174 1 38 004182 53 31 004312 2 8
004175 1 31 004182 54 23 004312 41 11
004176 6 44 004184 1 15 004312 49 3
004176 45 5 004185 5 38 004313 5 36
004176 47 5 004185 7 36 004321 3 64
004177 5 11 004185 12 10 004352 1 7
004178 10 18 004185 16 5 004352 8 34
004179 7 41 004185 25 10 004353 6 23
004180 3 38 004185 26 10 004353 11 24
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004353 13 16 005553 6 52 009150 11 20
004353 17 10 005624 47 37 009150 35 20
004353 18 20 005650 6 46 009150 42 32
004353 19 10 005650 11 34 009508 10 6
004353 20 10 009508 46 5
004353 21 10 006219 29 b6 009508 47 32
004353 22 10 006434 14 9 009604 8 14
004353 23 10 006905 29 20 009730 3 55
004353 24 10 006905 30 22 009768 36 23
004353 50 14 006905 32 6 009791 39 6
004353 51 10 006905 33 32 009791 42 6
004353 53 18 006905 34 24 009853 1 9
004353 54 10 006905 39 13 009853 6 16
004358 T 11 006905 42 13 009853 12 3
004358 3 8 006905 47 25 009853 13 9
004358 6 59 006910 30 45 009853 15 3
004404 58 10 006910 32 16 009853 17 3
004437 6 5 006910 39 20 009853 18 13
004440 3 2 006910 42 20 009853 19 3
004440 4 21 006920 46 15 009853 20 3
004440 10 9 009853 21 3
004440 43 11 007006 35 18 009853 22 3
004440 45 12 007311 3 b7 009853 23 3
004440 47 12 007405 2 35 009853 24 3
004441 9 3 007405 14 2 009853 25 3
004441 28 6 007405 37 33 009853 26 3
004445 1 3 007405 40 33 009853 50 7
004445 37 26 007605 11 8 009853 51 3
004445 40 26 007606 37 30 009853 53 17
004551 10 34 007606 40 30 009853 54 3
004552 3 13 007609 7 8 009858 43 b
007616 10 46 009861 46 26
005000 31 19 007619 3 35 009861 47 21
005000 33 7 007619 5 20 009863 45 17
005000 34 6 007621 1 37 009863 46 28
005004 10 5 007621 2 14 009863 47 17
005040 8 40 007621 10 40 009864 48 2
005040 31 35 007627 2 33 009891 43 25
005040 33 15 007627 18 58 009937 29 28
005047 9 28 007650 2 24 009937 30 29
005062 41 6 007650 11T 16 009937 31 30
005070 5 24 007650 41 2 009937 34 14
005076 1 29 009973 36 7
005076 11T 36 008047 5 5 009973 43 16
005431 3 67 009973 45 7
005505 31 40 009104 1T 19 009973 47 7
005505 33 20 009142 T 27 009974 38 17
005550 8 38 009142 2 38 009974 41 25
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009977 46 7 0010289 36 16 0032421 1 28
009992 37 5 0010290 38 13 0032421 11 35
009992 40 5 0010290 41 21 0032719 14 8
0010283 30 32 0032784 46 16
0010018 36 20 0010293 31 32
0010052 31 42 0010310 38 12 0033024 29 10
0010052 33 22 0010310 41 20 0033935 31 38
0010054 36 22 0010529 39 11-3 0033935 33 18
0010055 29 11 0010529 42 11-3 0033936 31 37
0010084 31 23 0010564 30 39 0033936 33 17
0010084 33 12 0010564 32 11 0033937 31 36
0010084 34 11 0010565 30 37 0033937 33 16
00107108 29 14 0010565 32 10 0033938 31 34
0010108 30 24 0010721 38 15 0033938 33 14
0010108 31 26 0010721 41 23
0010108 33 26 0010869 30 33 0034406 5 25
0010108 34 18 0010869 31 29
0010108 36 2 0010885 39 11-1 0037912 43 9
0010112 31 44 0010885 42 11-1 0037912 45 13
0010112 33 24 0010912 39 11-2 0037912 47 13
0010119 30 31 0010912 42 11-2 0037913 57 1
0010119 31 31 0037916 57 b5
0010119 34 16 0011168 14 6 0037923 58 20
0010120 29 26 0011189 39 15 0037945 57 8-
0010120 30 28 0011189 42 15
0010120 31 28 0011192 39 14 0068003 1 36
0010120 34 13 0011192 42 14 0068006 2 2
0010120 37 2 0011340 30 36 0068007 2 3
0010120 40 2 0011340 32 9 0068011 1 6
0010124 39 10 0011709 30 34 0068013 1 12
0010124 42 10 0011709 32 7 0068014 1T 14
0010142 31 25 0011709 39 12 0068024 2 16
00107142 36 3 0011709 42 12 0068027 2 19
0010263 29 24 0011795 36 18 0068032 2 9
0010263 30 30 0068033 5 2
0010263 31 22 0012029 29 8 0068035 4 19
0010263 33 11 0012030 29 9 0068038 5 16
0010263 34 10 0068039 5 1
0010263 34 15 0020472 10 37 0068043 5 7
0010263 37 3 0068047 4 7
0010263 40 3 0022392 38 11 0068048 4 9
0010264 29 21 0068050 4 11
0010264 30 25 0023392 41 19 0068053 5 40
0010264 31 24 0068057 5 37
0010264 33 33 0031111 3 23 0068059 5 26
0010264 34 25 0068060 5 23
0010264 36 4 0032339 3 46 0068066 9 7
0010267 36 14 0032421 1 5 0068069 8 29
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0068127 6 17 0068129 51 6 0068180 16 6
0068127 12 4 0068129 53 14 0068180 52 6
0068127 13 10 0068129 54 6 0068181 7 34
0068127 17 4 0068130 6 13 ' 0068181 16 3
0068127 18 14 0068131 4 23 0068181 27 3
0068127 19 4 0068132 6 3 0068181 52 3
0068127 20 4 0068135 6 43 0068182 7 35
0068127 21 4 0068136 6 45 0068182 27 4
0068127 22 4 0068138 6 57 0068183 7 43
0068127 23 4 0068139 4 16 0068184 7 42
0068127 24 4 0068140 6 55 0068184 53 39
0068127 25 4 0068141 6 53 0068184 57 10-1
0068127 26 4 0068142 6 58 0068185 7 40
0068127 50 8 0068144 6 63 0068187 6 40
0068127 51 4 0068145 5 18 0068187 12 40
0068127 53 12 0068146 5 17 0068187 13 32
0068127 54 4 0068147 5 19 0068187 19 28
0068128 6 18 0068148 7 2 0068187 21 28
0068128 12 5 0068148 13 36 0068187 22 28
0068128 13 11 0068148 15 25 0068187 23 28
0068128 17 5 0068148 18 5 0068187 24 28
0068128 18 15 0068148 22 37 0068187 50 30
0068128 19 5 0068148 23 37 0068187 5H4 28
0068128 20 5 0068148 24 37 0068189 12 29
0068128 21 5 0068148 26 39 0068189 21 29
0068128 22 5 0068148 28 14 0068189 22 29
0068128 23 5 0068148 53 2 0068189 23 29
0068128 24 5 0068150 7 7 0068189 24 29
0068128 25 5 0068154 6 60 0068191 1 52
0068128 26 5 0068157 6 47 0068193 1 53
0068128 50 9 0068157 12 32 0068196 1 51
0068128 51 5 0068157 12 38 0068197 8 1
0068128 53 13 0068157 50 34 0068199 9 33
0068128 54 5 0068158 6 48 0068202 8 10
0068129 6 19 0068158 12 33 0068203 8 18
0068129 12 6 0068158 50 27 0068204 8 15
0068129 13 12 0068160 43 12 0068205 8 11
0068129 17 6 0068161 43 10 0068207 8 13
0068129 18 16 0068161 45 11 0068213 8 31
0068129 19 6 0068161 47 11 0068214 4 29
0068129 20 6 0068162 6 51 0068216 8 39
0068129 21 6 0068163 6 61 0068217 8 43
0068129 22 6 0068164 6 49 0068218 8 45
0068129 23 6 0068174 7 3 0068219 9 30
0068129 24 @6 0068175 7 20 0068220 9 34
0068129 25 6 0068175 8 24 0068221 9 32
0068129 26 6 0068176 7 14 0068222 8 32
0068129 50 10 0068180 7 37 0068223 8 35
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0068463 20 42 0068473 22 48 0068551 53 4
0068463 21 39 0068473 23 48 0068552 13 39
0068463 22 50 0068473 24 48 0068552 15 28
0068463 23 50 0068473 25 39 0068552 18 8
0068463 24 50 0068473 26 50 0068552 22 40
0068463 25 41 0068473 49 5 0068552 23 40
0068463 26 52 0068473 52 20 0068552 24 40
0068463 49 7 0068474 21 22 0068552 26 42
0068463 52 22 0068474 23 22 0068552 28 17
0068464 20 24 0068474 24 22 0068552 53 5
0068465 20 25 0068474 54 22 0068553 13 1
0068470 18 49 0068478 50 26 0068553 15 20
0068470 19 34 0068481 11 14 0068553 18 1
0068470 20 37 0068485 49 2 0068553 22 31
0068470 21 34 0068486 49 1 0068553 23 31
0068470 22 45 0068490 5 44 0068553 24 3]
0068470 23 45 0068491 5 45-1 0068553 26 33
0068470 24 45 0068491 17 34 0068553 28 19
0068470 25 36 0068493 5 9 0068553 B3 7
0068470 26 47 0068500 54 32 0068558 13 18
0068471 16 18 0068504 54 24 0068558 18 22
0068471 18 50 0068505 54 25 0068558 21 12
0068471 19 35 0068506 @ 54 35 0068558 22 12
0068471 20 38 0068507 54 34 0068558 23 12
0068471 21 35 0068508 51 31 0068558 24 12
0068471 22 46 0068508 54 31 0068558 26 12
0068471 23 46 0068509 51 39 0068558 51 38
0068471 24 46 0068509 54 17 0068558 53 20
0068471 25 37 0068520 38 8 0068559 13 3
0068471 26 48 0068520 41 16 0068559 15 22
0068471 52 18 0068522 38 18 0068559 28 21
0068472 16 21 0068522 41 26 0068560 13 4-1
0068472 18 51 0068523 38 14 0068560 15 23
0068472 19 36 0068523 41 22 0068560 18 42-1
0068472 20 39 0068524 38 10 0068560 22 34
0068472 21 36 0068524 41 18 0068560 23 34
0068472 22 47 0068549 20 46 0068560 24 34
0068472 23 47 0068549 55 10 0068560 26 36
0068472 24 47 0068550 20 47 0068560 28 22
0068472 25 38 0068550 55 11 0068560 53 43
0068472 26 49 0068551 13 38 0068561 13 28
0068472 49 4 0068551 15 27 0068561 13 47
0068472 52 21 0068551 18 7 0068562 13 29
0068473 16 20 0068551 22 39 0068562 13 48
0068473 18 b2 0068551 23 39 0068563 58 17
0068473 19 37 0068551 24 39 0068934 46 2-1
0068473 20 40 0068551 26 41 0068962 43 7

0068473 21 37 0068551 28 16 0068962 45 15
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0068962
0068968

0077286

0085964

0090320
0090321

0092232
0092232
0092232
0092232
0092305
0092305

0093059
0093528
0093538
0093864
0093864
0093864

0099051
0099091
0099094
0099096
0099097
0099098
0099099

100003
100030
100038
100038
100038
100038
100049

110003
110004
110004
110004
110008
110008
110009
110009

47
7

43

6]

30
32
39
42
37
40

38
41

57
57
57
58
58
58
58

15
1

26

6

34
33

38
15
19
19
25
25

34
6
5

49

10
11
30
13
22
22
16
12

110012
110013
110017
110017
110017
110017
110017
110017
110022
110076
110076
110115
110115
110136

120001
120009
120009
120029
120053
120053
120053
120053
120053

160001
160001
160001
160001
160003
160007
160007
160009
160009
160024

180025

190036

210007
210031
210031
210031
210031
210031
210031

14
1
29
30
32
33
34
36
46
39
42
37
40
2

38
35
47
29
7
8
8
9
28

37
38
40
41

4
43
5

o O O1 O

N

12
13
18
20
25
26

11
58
16
19

2
28
20

6
18

3

3
28
28
10

3
13
4
4
18
6
21
10
12

16

4
16
13

3
29
13
30
54
12

32

30

44
28
45
37
29
29
29

240009

300019
300019
300030
300030
300031
300031
300031
300031
300033
300033
300033
300033
300049
300061

310017
310084
310085
310086
310087
310111
310113
310134
310134
310134
310134
310134
310134
310134
310134
310134
310134
310134
310134
310134
310134
310134
310134
310134

350001

390207

910001
910004

10

46
47
39
42
30
32
39
42
30
32
39
42

5

2

56
56

11

21
20
4
4
40
12
16
16
44
13
17
17
10
11

20
14
28
32
12

4
29
64
45
49
37
65
45
48
45
54
54
54
47
56
36
44
44
36

3

47

9
26
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910005
910014

911001
911002
911006
911061
911062

930054
930056

1050041
1050071

1057040
1057040
1057080
1057109

1070017
1070017
1070017

1090051
1090094
1090094
1090099
1090101
1090106
1090121
1090133
1090133
1090164
1090164

1091028
1091028
1091055
1091055
1091082

1094010
1094010
1094010
1094010
1094037

56
56

56
56
56
56
56

56
56

39
42

39
42
39
42

31
33
34

36
37
40
36
34
36
29
31
33
30
31

30
31
37
40
29

30
31
37
40
36

29
19

8
7
25
3
12

28
20

O ©

M~ ~

©

13
12
12
23
47
21

27

~N 00 0 oo~
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1096001
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1096001
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1096029
1096029
1096029
1096029
1096029
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1096030
1096030
1096030
1096030
1096030
1096030
1096030
1096030
1096030

1097007
1097009
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1097009
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1097009
1097009

1098015
1098015
1098015
1098015
1098015

1200039
1200039
1200161
1200161
1200171
1200171
1200196
1200197
1200235
1200299

36 11

31 20
33 8
34 7
38 9
41 17
29 12
36 19
37 34
38 7
40 34
41 15
29 22
30 4
31 46
33 10
34 9
36 15
37 6
38 23
40 6
41 29

29 25
29 15
30 17
32 1
33 27
34 19
36 5

29 13
30 23
31 45
33 25
34 17

30 43
32 17
39 2
42 2
37 19
40 19
47 27
47 26
29 27
37 27

1200299

1249065
1249087
1249087
1249124

1253240
1253240
1253240
1253240
1253240

1260000
1260036
1260036

1298000
1298000

2049401

2100265
2100265

2129415

3000010

3001100
3001100
3001101
3001101
3001101
3001101

3020002
3020004
3020006
3020007
3020008
3020008
3020009
3020009
3020013
3020014
3020015
3020015

40

39
30
32
42

29
30
32
33
34

29
39
42

31
33

37
40

57

37
40
30
31
37
40

55
46
46
46
47
46
47

13
15

19
18

31
23

(6230 &)

33
13

21

31
31

15

11

17-1
17-1

© O ©

32

2-2

3-1

3-2
30

31

26
24
35
24
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3020015 18 4 3020062 7 22 3020433 5 32
3020015 22 36 3020063 8 48 3020434 1 35
3020015 23 36 3020064 8 49 3020435 4 5
3020015 24 36 3020065 27 1 3020436 7 28
3020015 26 38 3020067 7 46 3020440 2 12
3020015 28 13 3020087 5 21 3020441 1 26
3020015 53 1 3020090 11 3 3020442 1 25
3020016 46 2-3 3020092 12 29 3020443 11 32
3020016 47 29 3020092 18 38 3020444 1 2
3020017 46  3-3 3020092 20 30 3020445 1T 18
3020020 6 9 3020092 25 30 3020446 1 56
3020021 6 6 3020092 26 30 3020447 1 55
3020022 6 11 3020093 12 27 3020448 T 23
3020023 6 8 3020093 13 44 3020449 2 17
3020024 6 4 3020093 18 36 3020450 2 6
3020027 9 36 3020083 20 28 3020451 10 38
3020028 9 2 3020093 25 28 3020452 2 37
3020028 28 5 3020093 26 28 3020453 2 36
3020029 9 4 3020097 4 22 3020454 11 33
3020032 9 38 3020112 9 18 3020455 1 46
3020033 9 17 3020112 28 8 3020457 1T 42
3020034 3 11 3020392 2 1 3020464 1 57
3020035 3 12 3020400 4 2 3020466 14 10
3020040 8 4 3020401 4 10 3020467 14 1
3020041 8 7 3020402 4 14 3020468 37 32
3020042 8 b 3020403 4 15 3020468 40 32
3020043 8 5O 3020404 4 27 3020471 16 7
3020045 9 11 3020405 4 30 3020471 b2 7
3020046 9 20 3020406 4 32 3020472 33 3
3020046 28 10 3020407 7 25 3020472 34 2
3020047 7 17 3020409 7 27 3020473 16 25
3020047 8 22 3020410 7 26 3020473 52 25
3020048 7 16 3020411 4 1 3020477 18 56
3020049 7 23 3020414 7 30 3020480 11 6
3020049 9 19 3020415 7 31 3020481 11 10
3020049 28 11 3020416 4 28 3020482 11 11
3020050 7 24 3020417 4 8 3020483 11 156
3020051 8 20 3020418 4 317 3020484 117 13
3020052 8 26 3020418 11 17

3020052 9 9 3020422 5 39 3021000 31 18
3020053 8 27 3020423 10 12 3021000 33 &6
3020056 9 1 3020424 10 14 3021000 34 5
3020057 9 37 3020425 7 9 3021005 31 16
3020058 9 16 3020426 7 12 3021007 31 15
3020059 9 39 3020429 5 47 3021007 33 2
3020059 28 9 3020430 7 13 3021007 34 1
3020060 8 19 3020431 5 29 3021009 43 17
3020061 7 15 3020432 5 48 3021010 43 19
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3021011 43 28 3021065 45 9 3027120 24 42
3021012 43 20 3021065 47 9 3021120 52 1441
3021014 43 22 3021068 45 8 3021180 28 1
3021015 30 14-1 3021068 47 8 3021181 28 2
3021015 31 3 3021068 45 4 3021182 28 3
3021016 30 15 30271069 47 4 3021183 28 23
3021016 31 11 3021071 47 23 3021191 46 10
3021021 16 2 3021072 47 24 3021192 46 6
3021021 bz 2 3021073 47 10 3021193 46 14
3021022 16 4 3021075 55 12 3021194 46 17
3021022 52 4 3021079 45 1 3021201 40 29
3021023 16 1 3021080 47 1 3021202 41 7
30271023 52 1 3021083 29 1 3021203 38 22
3021024 16 12 3021084 29 2 3021203 41 9
3021024 52 12 3021085 29 3 3021204 41 3
3021025 16 11 3021087 16 14-2 3021208 37 29
3021025 52 11 3021087 52 14-2 3021209 38 -20
3021026 16 8 3021090 18 57 3021217 37 18
3021026 52 8 3021091 18 47 3021523 1 1
3021028 35 12 3021092 18 19 3021524 1 8
3021029 35 15 3021093 18 10 3021525 1 16
3021030 35 17 3021094 18 59 3021526 1 24
3021031 30 14-2 3021095 13 43 3021529 2 7
3021033 16 15 3021096 12 34 3021530 1T 40
3021033 52 15 3021096 13 46 3021531 2 13
3021034 51 35 3021096 18 3 3021544 43 14
3021036 30 8 3021096 20 33 3021545 43 15
3021036 31 10 3021097 18 46 3021548 43 2
3021036 37 17-2 3021101 38 1 3021548 45 2
3021036 40 17-2 3021102 38 2 3021548 47 2
3021038 41 8 3021105 44 1
3021040 41 1 3021106 56 22 3027001 51 2
3021041 37 23 3021109 25 17 3027003 51 1
3021041 40 23 3021109 26 17 3027005 51 22
3021042 37 24 3021109 57 9-2 3027007 51 24
3021042 40 24 3027111 27 9 3027008 51 25
3021045 36 10 3021111 57 10-2 3027009 17 28
3021047 41 10 3021112 27 8 3027009 51 28
3021051 37 17-3 3021113 27 6 3027009 53 36
3021051 40 17-3 3021114 27 10 3027010 17 21
3021052 40 18 3021119 25 33 3027010 53 29
3021055 43 1 3021119 26 44 3027010 55 1
3021059 38 6 3021120 16 14-1 3027013 51 37
3021059 41 12 3021120 19 31 3027015 51 36
3021060 2 30 3021120 20 34 3027016 51 40
3021061 2 31 3021120 21 31 3027017 51 41
3021062 37 20 3021120 22 42 3027023 15 32
3021062 40 20 3021120 23 42 3027023 15 36
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3027024 15 33 3027087 50 31 3027127 12 1
3027024 15 37 3027087 51 29 3027128 18 32
3027039 17 24-2 3027087 53 37 3027128 18 63
3027040 17 25-2 3027087 54 29 3027129 18 33
3027052 17 1 3027090 6 15 3027129 18 64
3027054 17 2 3027090 12 2 3027140 19 1
3027056 17 24-1 3027092 6 14 3027143 22 1
3027056 17 35 3027093 13 8 3027144 19 24
3027057 17 25-1 3027095 13 7 3027144 22 24
3027057 17 36 3027096 12 36 ‘3027144 23 52
3027058 17 22 3027096 50 6 3027144 24 52
3027058 53 30 3027098 12 35 3027144 25 45
3027062 17 18 3027098 50 33 3027144 26 54
3027062 51 18 3027100 15 2 3027145 19 25
3027062 53 26 3027102 15 1 3027145 22 25
3027074 19 43 3027104 15 31 3027145 23 53
3027074 21 24 3027106 15 30 3027145 24 53
3027074 21 43 3027107 18 12 3027145 25 46
3027074 22 52 3027109 18 11 3027145 26 55
3027074 23 24 3027110 19 2 3027146 19 21
3027074 24 24 3027110 20 2 3027146 20 21
3027074 55 8 3027113 22 2 3027146 22 21
3027075 19 44 3027117 54 2 3027146 25 21
3027075 21 25 3027119 b4 1 3027146 26 21
3027075 21 44 3027120 6 34 3027147 19 22
3027075 22 53 3027120 12 21 3027147 20 22
3027075 23 25 3027120 13 27 3027147 22 22
3027075 24 25 3027120 15 11 3027166 25 24
3027075 55 9 3027120 50 25 3027166 26 24
3027079 12 15 3027120 51 21 3027167 25 25
3027079 13 42 3027121 54 21 3027167 26 25
3027079 18 25 3027122 18 31 3027169 25 22
3027079 20 15 3027123 6 31 3027169 26 22°
3027080 53 9 3027123 12 18 3027175 25 2
3027082 53 10 3027123 13 24 3027177 25 1
3027084 53 32 3027123 15 8 3027178 26 2
3027085 53 33 3027123 50 22 3027180 26 1
3027087 6 41 3027124 18 28 3027187 13 41
3027087 12 30 3027124 19 18 3027188 20 1
3027087 13 33 3027124 20 18 3027230 21 2
3027087 15 18 3027124 21 18 3027230 23 2
3027087 17 29 3027124 22 18 3027230 24 2
3027087 18 39 3027124 23 18 3027232 21 1
3027087 20 31 3027124 24 18 3027232 23 1
3027087 25 20 3027124 25 18 3027233 21 21
3027087 25 31 3027124 26 18 3027233 23 21
3027087 26 20 3027124 54 18 3027235 24 1
3027087 26 31 3027125 50 5 3027236 24 21
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3029907 35 1 9620697 56 1
3028000 51 32 3029908 30 1-2 9620700 56 5
3028003 5 45-2 3029909 30 2-2 9620704 56 2
3028004 13 4-2 3029910 30 3-2 9620705 56 13
3028004 18 42-2 3029919 33 1 9620706 56 10
3028005 51 43 3029950 31 1 9620707 56 11
3028006 51 42 9620708 56 21
3028012 18 41 3101071 37 15 9620709 56 14
3028013 17 33 3101071 40 15 9620710 56 16
3028014 53 42 9620711 56 17
3028015 19 42 3160038 5 31 9620712 56 18
3028015 20 45
3028015 21 42 3500054 4 4 9710115 57 15
3028015 25 44
3028016 22 33 5544886 1T 48 9720247 57 14-2
3028016 23 33 9720248 57 14-1
3028016 24 33 9603012 44 2
3028016 26 35 9603024 46 24
3028017 18 61 9603024 47 35
9603025 46 23
3029000 51 34 9603025 47 34
3029001 b1 33 9603025 48 1
3029002 55 5 9603026 46 22
3029004 55 4 9603026 47 33
3029008 55 7
3029009 55 6 9611043 43 18
3029014 17 31 9611043 44 5
3029014 53 40 9611071 44 4
3029015 18 44 9611074 46 29
3029016 18 45 9611077 45 10
3029017 18 62 9611077 46 13
3029018 17 32
3029018 53 41 9613022 46 1-2
3029019 19 41 9613107 46 1-1
3029019 20 44 9613117 47 38
3029019 21 41 9613120 47 22-1
3029019 22 35 9613121 47 22-2
3029019 23 35
3029019 24 35 9620002 57 12
3029019 25 43 9620208 35 21
3029019 26 37 9620208 41 28
3029305 18 60 9620402 57 7
3029310 21 9 9620631 56 4
3029310 24 9 9620634 56 6
3029901 30 1-1 9620644 56 15
3029902 30 2-1 9620669 56 23
3029903 30 3-1 9620673 56 24
3029903 31 2 9620675 56 27
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